SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Full CH52 5260MHz - R

Band Edge

Fundamental

Peak

,gLevel (aBm)

Date: 2024-10-26

FCCQLASS B_PK_BE

5260

Site
Condition

5200,  5310.  5330. 5350, 5370.  5390.  5410. 5430, 5460

Frequency (MHz)

S THOSHY

FCC CLASS-B_PK_BE ANT_GAIN+3.8 HORIZONTAL
RBIW:1000.000KHz VBW:3000.000KHz

Left Blank

Avg.

oLevel (dBm)

Date: 2024-10-26

-100;

260

Site
Condition

FCC CIASS-B_AVG_BE

5290.  5310. 5330, 5350, 5370.  5390. 5410, 5430, 5460

Frequency (MHz)

- THOS-HY
- FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL
- RBW/:1000.000KHz VBWY:1.500KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Full CH60 5300MHz - L

RBW:1000.000KHz VBW-1 500KHz

Level (4Bm) Date: 2024-10-26 pLevel (dBm) Date: 2024-10-26
138 138
25 25
488 838
PEAK(UNI)
350 350
Peak ;
513 513
7.5 —67.5|
838 838
%5000 5030, 5050. 5070, 5090 5110, 5130. 5150, 5170, 5190. 5210. 5230, 5250. 5270. 5300 %000 2000, 3000, 4000, 5000, 5000. 7000
Frequency (MHz) Frequency (MHz)
Site = THOS-HY Site < THOSH
Condition - FCC CLASSB_PK_BE ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
- RBW-1000.000KHz VBW:3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
gLevel (@Bm) Date: 2024-10.26 oy Level (@Bm) Date: 2024.10-26
138 138
25 25
188 1838
354 350 FCC CLASS-B(AVG)_CON
AVg . 513 T 513
7.5 7.5/~
838 838
1005000 5030, 5050. 5070. 5090. 5110. 5130, 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 1001000 2000 3000, 4000, 5000 6000 7000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THO5-HY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:1.500KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 49 of 134



ssamonias. FCC RADIO TEST REPORT

Report No

. FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Full CH60 5300MHz - R

Band Edge

Fundamental

Level (dBm)

Date: 2024-10-26

Peak 513

FCC CLASS B_PK_BE

5300

Site
Condition

5330, 5350 5370, 5390,
Frequency (MHz)

- THOS-HY

- FCC CLASS-B_PK_BE ANT_GAIN+3.8 HORIZONTAL

- RBW-1000.000KHz VBW:3000.000KHz

5410, 5430. 5450, 5460

Left Blank

oLevel (dBm)

Date: 2024-10-26

Avg. 513

FCC CLASS-B_AVG_BE

005355

Site
Condition

5330, 5350 3

5370, 5;
Frequency (MH
- THOS-HY

- FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL

- RBW/:1000.000KHz VBWY:1.500KHz

90.
iz)

5410, 5430. 5450, 5460

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

P

age Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Full CH64 5320MHz

- RBW/:1000.000KHz VBWY:1.500KHz

RBW:1000.000KHz VBW:1.500KHz

jgLevel (dBm) Date: 2024-10-22 pLevel (dBm) Date: 2024-10-22
138 138
25| 25|
184 FCCCLASS B.PK_BE 183
PEAKWUNI)
350 350
Peak MWWMWMMWW
575 75
34 138
1005520 5330, 5350 sa70. 5390, 5430 Sas0. 5450 01500 2000 3000, 2000 5000, 5000. 000
Frequency (MHz) Frequency (MHz)
Site S THOSHY Sie - THos
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
RBWV:1000-000KHz VBW:3000.000KHz RBI-1000.000KHz VB:3000.000KHz
o Level (dBm) Date: 2024-10-22 o Level @Bm) Date: 20241022
138 138
29 25|
128 183
350 FCCCLASS-B_AVG_BE 350 FCC CIAS S-BIAVG) CON
AVg . 513 513
575 75
238 138
10055205330, 5350, 5370, 5390, 5410, 5430, 450, 5460 1901500 2000 3000. 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
Site < THOS-HY Sie THOS-HY
Condtion - FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2-510f134




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :

FR491243C

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 26/0 CH52 5260MHz - L

675

838

1%%5000 5030, 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190, 5210. 5230, 5260
Frequency (MHz)

Site - THOS-HY

Condition - FOC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL

- RBW:1000.000KHz VBW-2.200KHz

Level (4Bm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
134 138
25| 25|
183 188
PEAK(UNI)
350 350
Peak i
513 513
575 75|
838 838
1005000 5030, 5050. 5070. 5090. 5110. 5130 5150 5170. 5180. 5210. 5230. 5260 007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
ste < THOSHY. Site < THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3.6 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
REW:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
138 138
25| 25|
188 188
359 359 FCC CLASS-B(AVG) CON
AVg . 513 1 513

1000

Site
Condition

2000, 3000, 4000, 5000,
Frequency (MHz)
THOSHY
FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL
RBW-1000.000KHz VBW:2.200KHz

5000, 7000

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -52 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 26/0 CH52 5260MHz - R

2 Band Edge

Fundamental

,gLevel (aBm)

Date: 2024-10-26

FCCQLASS B_PK_BE

Peak

5260 5200,  5310.  5330. 5350,

Site THOSHY.
Condition _PK_
RBIW:1000.000KHz VBW-3000.000KHz

Frequency (MHz)

FCC CLASS-B_PK_BE ANT_GAIN+3.8 HORIZONTAL

5370.  5390.  5410. 5430, 5460

Left Blank

oLevel (dBm)

Date: 2024-10-26

FCC CIASS-B_AVG_BE

Avg.

-100;

260 5290.  5310. 5330, 5350,

Site - THOS-HY
Condition
- RBW/:1000.000KHz VBWY:2.200KHz

Frequency (MHz)

- FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL

5370.  5390. 5410, 5430, 5460

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -53 0f 134




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 26/4 CH60 5300MHz - L

RBW:1000.000KHz VBW-2 200KHz

RBW:1000.000KHz VBW:2.200KHz

Level (4Bm) Date: 2024-10-26 pLevel (dBm) Date: 2024-10-26
138 138
25 25
488 838
PEAK(UNI)
350 350
Peak i
513 513
7.5 —67.5|
838 838
%5000 5030, 5050. 5070, 5090, 5110, 5130, 5150, 5170, 5190. 5210. 5230, 5250. 5270. 5300 %000 2000, 3000, 4000, 5000, 5000. 7000
Frequency (MHz) Frequency (MHz)
Site = THOS-HY Site < THOSH
Condition - FCC CLASSB_PK_BE ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
- RBW-1000.000KHz VBW:3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
gLevel (@Bm) Date: 2024-10.26 oy Level (@Bm) Date: 2024.10-26
138 138
25 25
188 1838
354 350 FCC CLASS-B(AVG)_CON
AVg . 513 513
7.5 67 e
838 838
1005000 5030, 5050. 5070. 5090. 5110. 5130, 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 1001000 2000 3000, 4000, 5000 6000 7000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THO5-HY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -540f 134




ssamonias. FCC RADIO TEST REPORT Report No. : FR491243C

WIFI Band 2 5250~5350MHz

ANT 802.11ax HE20 Partial 26/4 CH60 5300MHz - R

2 Band Edge Fundamental

Level (dBm) Date: 2024-10-26
138
25
188 FCC CLASS B_PK_BE

Peak Left Blank

5300 5330, 5350 5370, 5390, 5410, 5430. 5450, 5460
Frequency (MHz)
Site - THOS-HY

Condition - FCC CLASS-B_PK_BE ANT_GAIN+3.8 HORIZONTAL
- RBW-1000.000KHz VBW:3000.000KHz

JgLevel (dBm) Date: 2024-10-26
138
25
188

39 FCC CLASS-B_AVG_BE

Avg. 13 Left Blank

575
238
1005350 5330, 5350, 5370, 5390, 5410, 5430, 5450, 5460
Frequency (MHz)
Site < THOS-HY
Condition - FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL

- RBW/:1000.000KHz VBWY:2.200KHz

TEL: 886-3-327-0868 Page Number : D2 - 55 of 134
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 26/8 CH64 5320MHz

- RBW/:1000.000KHz VBWY:2.200KHz

jgLevel (dBm) Date: 2024-10-26 pLevel (dBm) Date: 202410-26
138 138
25| 25|
FCCCLASS BLPK_BE 183
PEAKWUNI)
350
Peak 3
75
838
1005320 5330, 5350 5370, 539, 5430 5450, 5460 1007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
Site S THOSHY. Site < THOS+
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz RBW:-1000.000KHz VBW:3000.000KHz
gLevel (dBm) Date: 2024-10-26 o Level (@Bm) Date: 20241026
138 138 1
25| 25|
128 188
350 FCC CLASS-B_AVG_BE 350 FCC CLASS-BAVG) CON
Avg. " MWWM o
575 -67.5]
838 838
10055205330, 5350, 5370, 5390, 5410, 5430 5450, 5460 1901500 2000 3000. 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
Site < THOSHY Site THOSHY
Condtion - FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:2.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 - 56 of 134



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR491243C

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 52/37 CH52 5260MHz - L

RBV:1000.000KHz VBW-3000.000KHz

RBW-1000.000KHz VBW:3000.000KHz

Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
134 138
25| 25|
183 188
PEAK(UNI)
350 350
Peak i
51.3 - L A, T 513
575 75|
838 838
1005000 5030, 5050. 5070. 5090. 5110. 5130 5150 5170. 5180, 5210. 5230. 5260 007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
ste < THOSHY. Site < THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3.6 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

Level (1Bm) Date: 2024-10-26

Avg. 513 4

1%%5000 5030, 5050. 5070. 5090. 510. 5130. 5150. 5170. 5190, 5210. 5230, 5260
Frequency (MHz)

Site - THOS-HY

Condition - FOC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL

- RBW:1000.000KHz VBW:2.400KHz

Level (dBm)

Date: 2024-10-26

Site
Cond

FCC CLASS BAVG) CON

1000 2000, 3000, 4000,

Frequency (MHz)
THOSHY

ition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW:2.400KHz

5000,

5000, 7000

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -57 of 134




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 52/37 CH52 5260MHz - R

Band Edge Fundamental

Peak

JoLevel (aBm) Date: 20241026

FCCQLASS B_PK_BE

Left Blank

5260

Site
Condition

5200,  5310.  5330. 5350, 5370.  5390.  5410. 5430, 5460
Frequency (MHz)
S THOSHY
FCC CLASS-B_PK_BE ANT_GAIN+3.8 HORIZONTAL
RBIW:1000.000KHz VBW:3000.000KHz

Avg.

g Level (dBm) Date: 2024-10-26

-100;

260

Site
Condition

FCC CIASS-B_AVG_BE

Left Blank

5290.  5310.  5330. 5350,  5370.  5390. 5410, 5430, 5460
Frequency (MHz)
- THOS-HY
- FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL
- RBW/:1000.000KHz VBW:2.400KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 58 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 52/38 CH60 5300MHz - L

Level (4Bm) Date: 2024-10-26 o Level (gBm) Date: 2024-10-26
138 138
25 25
488 838
PEAK(UNI)
350 350
Peak 513 " Ry by e e o NP e 13 w
ot o ey ¥ l
7.5 —67.5|
838 838
%5000 5030, 5050. 5070, 5090, 5110, 5130. 5150, 5170, 5190. 5210, 5230, 5250. 5270. 5300 %000 2000, 3000, 4000, 5000, 5000. 7000
Frequency (MHz) Frequency (MHz)
Site = THOS-HY Site < THOSH
Condition - FCC CLASSB_PK_BE ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
- RBW-1000.000KHz VBW:3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
gLevel (@Bm) Date: 2024-10.26 oy Level (@Bm) Date: 2024.10-26
138 138
25| 25
188 1838
354 350 FCC CLASS-B(AVG)_CON
AVg . 513 + 513
7.5 7 e
838 838
1005000 5030, 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 1001000 2000 3000, 4000, 5000 6000 7000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THO5-HY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW:2.400KHz RBAV-1000.000KHz VBW2.400KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 59 of 134



ssamonias. FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 52/38 CH60 5300MHz - R

Band Edge

Fundamental

Level (dBm)

Date: 2024-10-26

Peak 513

FCC CLASS B_PK_BE

5300

Site
Condition

5330,

- THOS-HY
- FCC CLASS-B_PK_BE ANT_GAIN+3.8 HORIZONTAL
- RBW-1000.000KHz VBW:3000.000KHz

5350 5370, 5390, 5410, 5430. 5450, 5460
Frequency (MHz)

Left Blank

oLevel (dBm)

Date: 2024-10-26

Avg. 513

FCC CLASS-B_AVG_BE

005355

Site
Condition

5330,

- THOS-HY
- FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL
- RBW/:1000.000KHz VBW:2.400KHz

5350 390, 5410, 5430. 5450, 5460
)

5370, 5;
Frequency (MHz)

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 60 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 52/40 CH64 5320MHz

- RBW/:1000.000KHz VBW:2.400KHz

RBW:1000.000KHz VBW:2.400KHz

jgLevel (dBm) Date: 2024-10-26 pLevel (dBm) Date: 2024-10-26

138 138

25| 25|
184 FCCCLASS B.PK_BE 183

PEAKWUNI)
350 350
Peak N WWMWWWWWMW N

575 75

34 138

1005520 5330, 5350 sa70. 5390, 5430 Sas0. 5450 01500 2000 3000, 2000 5000, 5000. 000

Frequency (MHz) Frequency (MHz)
Site S THOSHY Sie - THos
Condtion FCC CLASS-B_PK_BE ANT_GAIN+3 8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
RBWV:1000-000KHz VBW:3000.000KHz RBI-1000.000KHz VB:3000.000KHz
o Level (dBm) Date: 20241026 o Level @Bm) Date: 20241026

138 138

29 25|

128 183

350 FCCCLASS-B_AVG_BE 350 FCC CIAS S-BIAVG) CON

Avg. " | I o

575 o751

238 138

10055205330, 5350, 5370, 5390, 5430 450, 5460 1901500 2000 3000. 4000, 5000, 5000 7000

Frequency (MHz) Frequency (MHz)

Site < THOS-HY Sie THOS-HY
Condtion - FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -610f134




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI Band 2 5250~5350MHz
ANT 802.11ax HE20 Partial 106/53 CH52 5260MHz - L
2 Band Edge Fundamental
Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
134 138
2.5 25|
18 188
PEAK(UNI)
350 350 h‘u
Peak 51.3] P e VLR 51 KM "
bl i &
75| 75|
838 838
1005000 5030, 5050. 5070. 5090. 5110. 5130 5150 5170. 5180. 5210. 5230. 5260 007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
ste < THOSHY. Site < THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3.6 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
~ RBW-1000 000Krz VBW-3000 000Ktz ~ REW/-1000.000KFz VBW:3000 000KHz
Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
138 138
25| 25|
188 188
359 359 FCC CLASS-B(AVG) CON
Avg. 513 ; st
575| 75|
38 438
1005500 5030, 5050 5070, 5000 5MD. 5130, 5150, 5170. 5190. 5210, 5230 5260 1007500 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MHz) Frequency (MHz)
Site < THOSHY Site THOS-HY.
Condition - FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT GAIN+3.8 HORIZONTAL
- RBWW-1000.000KHz VBW:2 200KHz ~ RBW/-1000 000KHz VBW'2 200Ktz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -620f 134




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 106/53 CH52 5260MHz - R

Band Edge

Fundamental

Peak

,gLevel (aBm)

Date: 2024-10-26

FCCQLASS B_PK_BE

,memwuwm

1005260

Site
Condition

5200,  5310.  5330. 5350, 5370.  5390. 5410,

Frequency (MHz)

S THOSHY

FCC CLASS-B_PK_BE ANT_GAIN+3.8 HORIZONTAL
RBIW:1000.000KHz VBW:3000.000KHz

Left Blank

Avg.

oLevel (dBm)

Date: 2024-10-26

-100;

260

Site
Condition

FCC CIASS-B_AVG_BE

5290.  5310. 5330, 5350, 5370.  5390. 5410,

Frequency (MHz)

- THOS-HY
- FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL
- RBW/:1000.000KHz VBWY:2.200KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -630f 134




ssamonias. FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 106/53 CH60 5300MHz - L

- RBW/:1000.000KHz VBWY:2.200KHz

jgLevel (dBm) Date: 2024-10-26 pLevel (dBm) Date: 2024-10-26
1

138 138

2. 25|
184 488

PEAK(UNI)
359 350
Peak ;

513 513
7.5 75|
838 838

1005000 5030, 5050. 5070. 5080. 5110, 5130. 5150 5170, 5190. 5210 5230, 5250 5270, 5300 1007500 2000, 3000, 4000, 5000, 5000 7000

Frequency (MHz) Frequency (MHz)
Site S THOSHY. Site < THOS+
Condition FCC CLASS-B_PK_BE ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz RBW:-1000.000KHz VBW:3000.000KHz

gLevel (dBm) Date: 2024-10-26 o Level (@Bm) Date: 2024-10-26
138 138 T

29] 25|

188 188

350 350 FCC CLASS-B(AVG)_CON

Avg. 3 ; st

75| 6751

838 838

1005060 5030, 5050. 5070 5090 5110, 5130. 5150. 5170, 5190 6210, 6230 5250 6270. 5300 1901500 2000 3000. 4000, 5000. 5000 7000

Frequency (MHz) Frequency (MHz)

Site < THOSHY Site THOSHY
Condition - FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:2.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 64 of 134



ssamonias. FCC RADIO TEST REPORT Report No. : FR491243C

WIFI Band 2 5250~5350MHz

ANT 802.11ax HE20 Partial 106/53 CH60 5300MHz - R

2 Band Edge Fundamental

oLevel (aBm) Date: 20241026

8.8 FCCCLASS B_PK_BE

Peak 513 Left Blank

5300 5330. 5350. 5410, 5430. 5450, 5460

3
Frequency (MHz)
Site S THOSHY

Condition FCC CLASS-B_PK_BE ANT_GAIN+3.8 HORIZONTAL
RBIW:1000.000KHz VBW:3000.000KHz

g Level (dBm) Date: 2024-10-26

FCC CLASS-B_AVG_BE

Avg. 13 Left Blank

575
238
1005350 5330, 5350, 5370, 5390, 5410, 5430, 5450, 5460
Frequency (MHz)
Site < THOS-HY
Condition - FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL

- RBW/:1000.000KHz VBWY:2.200KHz

TEL: 886-3-327-0868 Page Number : D2 - 65 of 134
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 106/54 CH64 5320MHz

RBW:1000.000KHz VBW-2 200KHz

Level (dBm) Date: 2024-10-26 o Level (gBm) Date: 2024-10-26
138 138
25 25
188 FCCCLASSB/PK BE 838
PEAK(UNI)
350 350
Peak 13 13
7.5 —67.5|
838 838
1953205330, 5350. 5370, 5390, 5410, 5430, 5450, 5460 %000 2000, 3000, 4000, 5000. 5000. 7000
Frequency (MHz) Frequency (MHz)
Site = THOS-HY Site < THOSH
Condition - FCC CLASSB_PK_BE ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
- RBW-1000.000KHz VBW:3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
gLevel (@Bm) Date: 2024-10.26 oy Level (@Bm) Date: 2024.10-26
138 138
25 25
188 1838
354 FCCCLASS-B AVG BE 350 FCC CLASS-B(AVG)_CON
AVg ’ o ww o \'LLL.A\,\A,._
7.5 6750
838 838
1005320 5330. 5350, 5370. 5390, 5410, 5430. 5450. 5460 1001000 2000 3000, 4000, 5000 6000 7000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THO5-HY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:2.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 - 66 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 2 - 5250~5350MHz

WIFI 802.11a (Harmonic)

WIFI

Band 2 5250~5350MHz

ANT

802.11a CH52 5260MHz

802.11a CH60 5300MHz

Peak

L Y Y I N

FCC CLASS-B(AVG)_CON

;
3

Avg. 3

-67.5|

-83.8

100 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency (MHz)
Site -+
Condition - PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

2 Harmonic Harmonic
Level (dBm) Date: 20241030 Level (¢Bm) Date: 2024-10-30
138 138
25| 25|
188 PEAKUNI) 188 PEAK(UNI)
(rmrear e rue e e e e 1 3, Y Y ) N
Peak 359 FCC CLASS-BAVG) CON 359 4 FCC CLASS BAVG) CON
G
513 3 <! 513 MM
Avg.
9 575 575 i
838 838
19000 1000 6000 8000, 10000. 12000  14000. 16000 18000 4%%500 2000 5000, 8000 10000. 12000, 14000 16000. 18000
Frequency (MHz) Frequency (MHz)
Sie < THOS-HY Ste - THOS-HY
Gondiion - PEAK(UNI) ANT_GAIN+3.8 HORZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
- RBW-1000.000KHz VBWY:3000.000KHz - RBW:1000.000KFiz VEW-3000 000Krz
ANT 802.11a CH64 5320MHz
2 Harmonic
Level (dBm) Date: 2024-10-30
134
24
183 REAKEUNI L
eft Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 67 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic)

WIFI Band 2 5250~5350MHz
ANT 802.11n HT20 CH52 5260MHz 802.11n HT20 CH60 5300MHz
2 Harmonic Harmonic
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
134 138
2.5 25|
188 PEAK(UNI 188 PEAK(UNI)
L0y | Y SO
Peak 359 FCC CLASSBAVG) CON 359 FCC CLASS BAVG) CON
o
513 5 513 MW“
AV g : 67.5 -67.5|
v
838 838
1003000 4000 5000 5000 10000. 12000 14000.  16000. 18000 007500 2000, 6000. 000 10000 12000 14000 16000 18000
Frequency (MHz) Frequency (MHz)
ste < THOSHY. Site < THOS-HY
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
~ RBW-1000 000KFiz VBW-3000 000KHz ~ REW/-1000.000KFz VBW:3000 000KHz
ANT 802.11n HT20 CH64 5320MHz
2 Harmonic
Level (dBm) Date: 2024-10-25
134
24
184 REAK(UNI Left Blank
L | Y SO
Peak :
513 g
AVg ’ 578 e o o
834
1003000 4000 5000, 8000, 10000. 12000 14000.  16000. 18000
Frequency (MHz)
Condition - PEAK(UNI) ANT GAIN+3.8 HORZONTAL
R REW:1000 000KFiz VBUW-3000 000Ktz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 68 of 134



ssamonias. FCC RADIO TEST REPORT

Report No. : FR491243C

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic)

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Full CH52 5260MHz

802.11ax HE20 Full CH60 5300MHz

Harmonic

Harmonic

Level (dBm) Date: 2024-10-30

Peak

B NI e Y s RO N I

PEAK{UNI

FCC CLASS-B(AVG) CON

i 5
A 513 3
g : 5.5 2
833
10%%000 2000 5000, 8000, 10000 12000  14000.  16000. 18000
Frequency (MHz)
Site < THOSHY
Condtion PEAK(UNI) ANT_GAIN+3.8 HORZONTAL

RBW-1000.000KHz VBW-3000.000KHz

Level (dBm) Date: 2024-10-30

PEAK(UNL

FCC CLASS B(AVG) CON
G

3 M
-67.5/
-
35
0. 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (WHz)
Site : THOS-HY
Condition PEAK(UNI) ANT_GAIN+3.3 HORIZONTAL

RBW-1000.000KHz VBW:3000.000KHz

ANT

802.11ax HE20 Full CH64 5320MHz

Harmonic

Level (dBm) Date: 2024-1030

Peak

Avg.

Candi

B LTy A T o N

PEAK(UNI,

FCC CLASS-B(AVG)_CON

g

000 4000, 6000, 8000, 10000, 12000, 14000. 16000. 18000
Frequency (MHz)

tion - PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -69 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 26/0 CH52 5260MHz

802.11ax HE20 Partial 26/4 CH60 5300MHz

RBW-1000.000KHz VBW-3000.000KHz

Level (dBm) Date: 2024-10-30 Level (dBm) Date: 2024-10-30
134 138
25| 25|
18.8| PEAK(UNI} -188 PEAK{UNI
Peak 354 \ FCC CLASS B(AVG) CON 359 b FCC CLASS,BIAVG) CON
51.3 2 4 513
9. 75| 75|
» i
838 838
1003000 4000 5000 8000 10000. 12000 14000.  16000. 18000 007500 2000, 6000. 000 10000 12000 14000 16000 18000
Frequency (MHz) Frequency (MHz)
ste < THOSHY. Site < THOS-HY
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW:3000.000KHz

ANT

802.11ax HE20 Partial 26/8 CH64 5320MHz

Level (dBm) Date: 2024-10-30

134

25

184 PEAK(UNI
L S | Y SO

Peak 359 ¥ N Foc ciass pAvG)_con
E

513

75| I "

834

1003000 4000 5000, 8000 10000. 12000 14000.  16000. 18000

Frequency (MHz)
Site g
Condition - PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 -70 of 134




ssamonias. FCC RADIO TEST REPORT Report No. : FR491243C

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 52 (Harmonic)

WIFI Band 2 5250~5350MHz

ANT 802.11ax HE20 Partial 52/37 CH52 5260MHz 802.11ax HE20 Partial 52/38 CH60 5300MHz

Lovel (aBm) Date: 2024-10-30 Level (¢Bm) Date: 2024-10-30
139 138
25| 25|
18.8| PEAK(UNI} -188 PEAK{UNI
Peak 359 FCC CLASSBAVG) CON 359 FCC CLASS BAVG) CON
5
"
A 513 2 513 M
575 75| —
833 33
10%%000 2000 5000, 8000, 10000 12000  14000.  16000. 18000 4%%500 2000 5000, 8000 10000. 12000, 14000 16000. 18000
Frequency (MHz) Frequency (MHz)
Site < THOSHY Ste - THOS-HY
Condtion PEAK(UNI) ANT_GAIN+3.8 HORZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz RBW-1000.000KHz VBW:3000.000KHz

ANT 802.11ax HE20 Partial 52/40 CH64 5320MHz

2 Harmonic
Level (dBm) Date: 2024-10-30
13.8|
-2.5(
-18.8] REAK(UNI),
LT 1) FULTL T T LT Left Blank
Peak ; Foc ciass avecon
-51.3| ]
Avg.
g 67.5| Y
BV
-83.8|
100 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site -t
Condition - PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

TEL: 886-3-327-0868 Page Number : D2 -710f 134
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 2 5250~5350MHz

WIFI 802.11ax HE20 Partial 106 (Harmonic)

WIFI

Band 2 5250~5350MHz

ANT

802.11ax HE20 Partial 106/53 CH52 5260MHz

802.11ax HE20 Partial 106/53 CH60 5300MHz

RBW-1000.000KHz VBW-3000.000KHz

Level (dBm) Date: 2024-10-30 Level (dBm) Date: 2024-10-30
134 138
25| 25|
18.8| PEAK(UNI} -188 PEAK{UNI
Peak 359 FCC CLASSBAVG) CON 359 FCC CLASS-BAVG) CON
5
513 513
Avg {
: 75| 75|
Aot A KON S|
838 838
1003000 4000 5000 8000 10000. 12000 14000.  16000. 18000 007500 2000, 6000. 000 10000 12000 14000 16000 18000
Frequency (MHz) Frequency (MHz)
ste < THOSHY. Site < THOS-HY
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW:3000.000KHz

ANT

802.11ax HE20 Partial 106/54 CH64 5320MHz

Harmonic

Level (dBm)

Date: 2024-10-30

Peak

|y O N ) O

PEAK(UNI,

FCC CLASS-B(AVG)_CON

Avg.

000

Candition

8000, 10000,
Frequency (MHz)

4000, 6000,

- PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

]

12000, 14000. 16000. 18000

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 -720f 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge)

WIFI

Band 3 5470~5725MHz

ANT

802.11a CH100 5500MHz

Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
134 138
25 25|
18 18
PEAK(UNI)
350 2 350
Peak - WWWWWWM l B I
75| 75|
838 838
1005350 5360, 5400. 5420 5440 5460 5480 5500 007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
ste < THOS-HY Site < THOS-HY
Condition PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
REW-1000.000KHz VBVW-3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
25| 25|
188 188
359 359 FCC CIAS S-BIAVG) CON
Avg :
. 513 513
675 7 S
38 438
1005350 5360, 5400, 5420, 5440, 5460, 5480, 5500 1901500 2000, 3000. 4000, 5000. 5000, 7000
Frequency (MHz) Frequency (MHz)
Site < THOSHY Site THOS-HY.
Condition * AVG_BE(UNII)_B3 ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT GAIN+3.8 HORIZONTAL
- RBWW-1000.000KHz VBW:1.100KHz RBW-1000.000KHz VBW-1.100KHz

TEL: 886-3-327-0868 Page Number
FAX: 886-3-327-0855

1 D2-730f 134




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11a CH116 5580MHz - L

- RBW:1000.000KHz VBWY:1.100KHz

jgLevel (dBm) Date: 2024-10-25 pLevel (dBm) Date: 20241025

138 138

2. 25|

184 188

1 PEAK(UNI)
359 350
Peak ;

o o WWWWMW

7.5 675

834 838

1005350 5380, 5400, 5420, 5440, 5460, 5500 5520, 5540, 5560, 5580 1901500 2000 3000. 4000, 5000. 5000, 7000

Frequency (MHz) Frequency (MHz)
Site < THOS+ Site + THOSH
Condition PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
RBW-000.000KHz VBW-3000.000KHz RBW-1000.000KHz VBW-3000.000KHz
. Level (dBm) Date: 2024-10-25 g Level (dBm) Date: 2024-10-25

138 138

25 25

188 183

350 350 FCC CLASS-B(AVG)_CON

Av g. 513 1 513

75| 6754

38| 838

1005350 5380 5400, 5420, 0. 5460, 5480, 5500, 5520 5540 5560 5580 1901500 2000 3000. 4000, 5000. 5000 7000

Frequency (MHz) Frequency (MHz)

Site - THOS Site THOS-HY
Condition - AVG_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:1.100KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 74 of 134



ssamonias. FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11a CH116 5580MHz - R

2 Band Edge Fundamental
L qLevel (dBm) Date: 2024-10-25

13.8]

-18.8

-35.0

Peak =3 ; Left Blank

-83.8

1005580 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5765
Frequency (MHz)

Site H 5-HY

Condition PEAK_BE(UNII)_B3 ANT_GAIN+3_8 HORIZONTAL

EBW 1000.000KHz VBW-3000.000KHz
TEL: 886-3-327-0868 Page Number : D2 - 75 0f 134

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11a CH140 5700MHz

2 Band Edge Fundamental
jgLevel (dBm) Date: 2024-10-22 pLevel (dBm) Date: 2024-10-22
13.8 13.8]
-18.8 -18.8
PEAK_BE(UNII)_B3 I PPEAK(UNII)
-35.0 -350
Peak 13 ; 13 , ot e S
T
-83.8 838
1905700 5710. 5720. 5730. 5740. 5750. 5760. 5765 194000 2000. 3000. 4000. 5000. 6000. 7000
Frequency (MHz) Frequency (MHz)
Site N -+ Site N -
Condition PEAK_BE(UNII)_B3 ANT_GAIN+3_8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
g Level (dBm) Date: 2024-10-22
13.8)
-18.8]
54 C CLASS-B(AVG)_CON
Avg. Left Blank 13
-83.8
1000 2000. 3000. 4000. 5000. 6000. 7000
Frequency (MHz)
Site -
Condition FCC CLASS-B{AVG)_CON ANT_GAIN+3.8 HORIZONTAL
- H BBW.TUUU.UUUKHz VBW:1.100KHz
TEL: 886-3-327-0868 Page Number : D2 - 76 of 134

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 3 5470~5725MHz

WIFI 802.11n HT20 (Band Edge)

WIFI

Band 3 5470~5725MHz

ANT

802.11n HT20 CH100 5500MHz

Level (dBm) Date: 2024-10-25 Level (dBm) Date: 20241025
138 13
25| 25
188 -18.9
PEAK(UNI)
350 235
1
Peak
7.5 675
238 83
1005350 5380. 5400 5420, 5440, 5460. 5480. 5500 1004500 2000 3000. 4000, 5000. 6000 7000
Frequency (MHz) Frequency (MHz)
Site = THOSHY site 3
Condition - PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
- RBW:1000.000KHz VBVW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138 13
25| 25
188 189
359 259 FCC CLASS-B(AVG)_CON
Av ;
g . 513 513
7.5 675
238 83
1005350 5380. 5400 5460. 5480. 5500 1004500 2000 3000. 5000. 6000 7000
Frequency (MHz) Frequency (MHz)
Site < THOSHY Site < THOSH
Condition - AVG_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL
- RBW-1000.000KHz VBW-1.200KHz RBW-1000.000KHz VBW:1.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 -77 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

WIFI

Band 3 5470~5725MHz

ANT

802.11n HT20 CH116 5580MHz - L

Band Edge

Fundamental

soLevel (4Bm)

Date: 2024-10-25

5pLevel (dBm)

FR491243C

138 13

25 25

488 ELY

[ [ UT T U Ll
350 35
Peak i

o3 - SWWWWW

515 675

238 839

100 5380. 5400 5420, 0. 5460, 5480. 5540 5560. 5580 1000 2000, 3000. 2000, 0.

Frequency (MHz) Frequency (MHz)
Site < THOS H Site 3
Condition - PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
- RBW:1000.000KHz VBW:3000.000KHz < RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm)

138 139 1

25 24

188 8.9

350 35

Avg. 513 . 13

575 S

838 839

100 5380. 5400 5420 5440 546D 5540  5560. 5580 %000 2000, 3000. 4000, 5000.

Frequency (MHz) Frequency (MHz)

Site < THOSHY Site : THOSHY
Condition - AVG_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

- RBW:1000.000KHz VBW:1.200KHz

RBVV:1000.000KHz VBW:1.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -780f 134



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11n HT20 CH116 5580MHz - R

- RBW:1000.000KHz VBW:3000.000KHz

2 Band Edge Fundamental
- Level (dBm) Date: 2024-10-25
138
25|
188
PEAK_BE(UNI)_B3
350
.
Peak Left Blank
575|
838
1005550 5610, 5630. 5650 5670, 5690, 5710, 5730, 5750. 5765
Frequency (MHz)
Site < THOS 4
Conditio - PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 D2-790f 134




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11n HT20 CH140 5700MHz

Band Edge Fundamental

Avg.

L pLevel (dBm) Date: 2024-10-25 L Level (dBm) Date: 2024-10-25
13.8) 13.8]
18.8/ -18.8]
PEAK_BE(UNII)_B3 I I PEAK(UNII)
51.3] 51 SWMMWW - g, w—mﬁn jl iy
67.5| 67.5|
-83.8| -83.8]
A 700 5710. 5720. 5730. 5740, 5750. 5760. 5765 1999000 2000. 3000. 4000. 5000. 6000. 7000
Frequency (MHz) Frequency (MHz)
Site < THOS-HY Site -+
Condition = PEAK_BE(UNII)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
- RBW:1000.000KHz VBW:3000.000KHz : RBW:1000.000KHz VBW:3000.000KHz

C CLASS-B(AVG)_CON

Left Blank

1000 2000. 3000, 4000, 5000, 6000. 7000
Frequency (MHz)

Site + THOS-HY

Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

RBVV-1000 000KHz VBW-1.200KHz

TEL: 886-3-327-0868 Page Number : D2 - 80 of 134
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT Report No.

: FR491243C

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge)

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Full CH100 5500MHz

RBW:1000.000KHz VBW-3000.000KHz RBW-1000.000KHz VBW:3000.000KHz

Lovel (aBm) Date: 2024-10-22 Level (¢Bm) Date: 2024-10-22
139 138
25 25|
18.9 188
PEAK(UNI)
1 2
350 350
Peak o i
575 575
833 33
1005350 5360, 5400. 5420 5440 5460 5480 5500 007500 2000, 3000, 4000, 5000, 5000 70
Frequency (MHz) Frequency (MHz)
Site < THOSHY Ste - THOS-HY
Condtion PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

Avg.

Level (4Bm) Date: 2024-10-22 Lovel (dBm) Date: 2024.10-22
138 138
25| 25|
188 188
359 359 FCC CIAS S-BIAVG) CON
- M 513
575| 67,5~
38 438
1005350 5360, 5400, 5420, 5440, 5460, 5480, 5500 1901500 2000, 3000. 4000, 5000. 5000, 70
Frequency (MHz) Frequency (MHz)
Site < THOSHY Site THOS-HY.
Condition * AVG_BE(UNII)_B3 ANT_GAIN+3.8 HORIZONTAL Conition FCC CLASS-B(AVG)_CON ANT GAIN+3.8 HORIZONTAL
H RBW-1000.000KHz VBW-1.500KHz

- RBW:1000.000KHz VBW:1.500KHz

TEL: 886-3-327-0868 Page Number : D2 - 81 0of 134

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI Band 3 5470~5725MHz
ANT 802.11ax HE20 Full CH116 5580MHz - L
2 Band Edge Fundamental
jgLevel (dBm) Date: 2024-10-26 pLevel (dBm) Date: 202410-26
1
138 138
2. 25|
184 488
UTT ] 1 PEAK(UNI)
359 350
1
Peak 13 S I
7.5 75|
838 838
1005350 5380. 5400 5420, 5440 5460. 5480, 5500 5520,  5540. 5560, 5580 1007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
Site < THoS Site < THOS+
Condition PEAK_BE(UNI)_ B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
RBW-1000.000KHz VBUW-3000.000KHz RBW:-1000.000KHz VBW:3000.000KHz
gLevel (dBm) Date: 2024-10-26 o Level (@Bm) Date: 2024-10-26
138 138
25| 25|
188 188
350 350 FCC CLASS-B(AVG)_CON
Avg. 3 I st
75| 7.5
838 838
1005350 5380 5400, 5420, 0. 5460, 5480, 5500, 5520 5540 5560 5580 1901500 2000 3000. 4000, 5000. 5000 7000
Frequency (MHz) Frequency (MHz)
Site < THOSHY Site THOSHY
Condition - AVG_BE(UNIl)_B3 ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL
- RBWW-1000.000KHz VBW:1.500KHz RBW-1000.000KHz VBW-1.500KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 82 0of 134



SPORTON LAB.

FCC RADIO TEST REPORT Report No

. FR491243C

WIFI Band 3 5470~5725MHz
ANT 802.11ax HE20 Full CH116 5580MHz - R
2 Band Edge Fundamental
L qLevel (dBm) Date: 2024-10-26
Peak 14 i Left Blank
1005580 5610. 5630. 5650. F[eqﬁ(:;y(mmfﬁga 5710. 5730. 5750. 5765
Site H 5-HY
Condition PEAK_BE(UNII)_B3 ANT_GAIN+3_8 HORIZONTAL
EBW 1000.000KHz VBW-3000.000KHz
TEL: 886-3-327-0868 Page Number : D2 - 83 of 134

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Full CH140 5700MHz

Band Edge

Fundamental

Date: 2024-10-22

- RB:1000.000KHz VBW: 1.500KHz

gLevel (aBm) Date: 2024-10-22 o Level (gBm)
138 138
25| 25
ELY 838
m PEAK_BE(UNI)_B3 1 PEAK(UNI)
W
35 M‘ﬂ 350
Peak 51,3 751‘3WM~WM“””WWMM‘ v W Hooh
7.5 —67.5|
238 838
1005700 5710, 5720, 5730. 5740 5750. 5760. 5765 101000 2000 3000, 4000, 5000 6000 7000
Frequency (MHz) Frequency (MHz)
Site < THOS Site < THOSH
Condition PEAK_BE(UNII)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
o Level (dBm) Date: 2024-10-22
13
25
8.9
354 C CLASS-B(AVG) CON
Avg. Left Blank 13
67 5
83
19000 2000, 3000, 2000 5000, 5000, 7000
Frequency (MHz)
Site g
Condition FCC CLASS-B{AVG)_CON ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 84 of 134




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 26/0 CH100 5500MHz

Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
4
134 138
25 25|
18 18
PEAK(UNI)
350 1 350
Peak , SRR | W E—
Lsgtainpspussprvsae
575 75|
838 838
1005350 5360, 5400. 5420 5440 5460 5480 5500 007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
ste < THOS-HY Site < THOS-HY
Condition PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW-3000.000KHz

RBW-1000.000KHz VBW:3000.000KHz

Avg.

Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
138 138
25 25|
188 188
359 359 FCC CIAS S-BIAVG) CON
” SMJJL“MJ -
575| 675
38| 838
1005350 5360, 5400, 5420, 5440, 5460, 5480, 5500 1901500 2000, 3000. 4000, 5000. 5000, 7000
Frequency (MHz) Frequency (MiHz)
Site < THOS-HY. Site THOS-HY
Condition - AVG_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Conition FCC CLASS-B(AVG) CON ANT GAIN+3.8 HORIZONTAL

- RBW:1000.000KHz VBW:2 200KHz

RBW-1000.000KHz VBW:2.200KHz

TEL: 886-3-327-0868

FAX: 886-3-327-0855

Page Number : D2 - 85 0f 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI Band 3 5470~5725MHz
ANT 802.11ax HE20 Partial 26/4 CH116 5580MHz - L
2 Band Edge Fundamental
 Level (aBm) Date: 20241026 . Level (aBm) Date: 20241026
1
138 138
2. 25|
184 188
UTT ] 1 PEAK(UNI)
359 350
i
Peak 13 A : 13 R !
y Do et
7.5 675
838 838
1005350 5380. 5400 5420, 5440 5460. 5480. 5500 5520  5540. 5560, 5580 1007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
Site < THoS Site < THOS+
Condition PEAK_BE(UNI)_ B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
RBW-1000.000KHz VBUW-3000.000KHz RBW:-1000.000KHz VBW:3000.000KHz
. Level 4Bm) Date: 2024-10-26 o Level @Bm) Date: 2024.10-26
138 138 1
25| 25|
188 183
350 350 FCC CLASS-B(AVG)_CON
Avg. 513 ; st
75| 6751
838 838
1005350 5380. 5400 5420, 5440, 5460 5400, 5500, 5520, 5540,  5560. 5580 1901500 2000 3000. 4000, 5000. 5000 7000
Frequency (MHz) Frequency (MHz)
Site < THOSHY Site THOSHY
Condition - AVG_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL
- RBW-1000.000KHz VBW:2.200kHz RBW-1000.000KHz VBW-2.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 86 of 134



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 26/4 CH116 5580MHz - R

Band Edge

Fundamental

,gLevel (aBm)

Date: 2024-10-26

Peak 513

PEAK_BE(UNI_B3

B

1005555

Site
Condition

5610 5630. 5650 5670. 5690. 5710, 5730. 5750. 5765
Frequency (MHz)

S THOSHY.

PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW-3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -87 of 134




SPORTON LAB.

FCC RADIO TEST REPORT Report No. :

FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 26/8 CH140 5700MHz

1o Level @Bm). Date: 2024-10-26 JpLevel (dBm) Date: 2024-10-26
138 138
2.5 25
188 838
PEAK_BE(UNI)_B3 1 PEAK(UNI)
> MMMMMWMM%WWW .
Peak 3 R e
51.5 —67.5|
238 838
1005700 5710, 5720, 5730. 5740 5750. 5760. 5765 101000 2000 3000, 4000, 5000 6000 7000
Frequency (Hz) Frequency (MHz)
Site < THOSHY Site :
Condition PEAK_BE(UNII)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
o Level (dBm) Date: 2024-10-26
13
25
1.4
354 C CLASS-B(AVG) CON
Avg. Left Blank 13
67 e
83
19000 2000, 3000, 2000 5000, 5000, 7000
Frequency (MHz)
Site g
Condition FCC CLASS-B{AVG)_CON ANT_GAIN+3.8 HORIZONTAL
< RBW:1000.000KHz VBW:2.200KHz

TEL: 886-3-327-0868 Page Number : D2 - 88 of 134
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 3 5470~5725MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 52/37 CH100 5500MHz

Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
134 138
2.5 25|
18 188
PEAK(UNI)
z
1
350 350
Peak R IS S
75| 75|
838 838
1005350 5360, 5400. 5420 5440 5460 5480 5500 007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
ste < THOS-HY Site < THOS-HY
Condition PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
REW-1000.000KHz VBVW-3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
138 138 4
25| 25|
188 188
359 359 FCC CLASS-B(AVG) CON
AVg . 513 w 513
575| 67,5
38 438
1005350 5360, 5400, 5420, 5440, 5460, 5480, 5500 1901500 2000, 3000. 4000, 5000. 5000, 7000
Frequency (MHz) Frequency (MHz)
Site < THOS 4 Site THOS-HY.
Condition * AVG_BE(UNII)_B3 ANT_GAIN+3.8 HORIZONTAL Conition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL
- RBWW-1000.000KHz VBW:2.400KHz RBW-1000.000KHz VBW-2 400KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 - 89 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 52/38 CH116 5580MHz - L

- RBW/:1000.000KHz VBW:2.400KHz

jgLevel (dBm) Date: 2024-10-26 pLevel (dBm) Date: 202410-26
138 138
25 25|
1. 188
1 PEAK(UNI)
350 350
Peak 513 WWW(’J‘L 513
7.5 -67.5
834 838
1005350 5380, 5400, 5420,  5440.  5460. 5480,  5500. 5520,  5540. 5560, 5580 1901500 2000 3000. 4000, 5000. 5000, 7000
Frequency (MHz) Frequency (MHz)
Site < THOS+ Site + THOSH
Condition PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
RBW-000.000KHz VBW-3000.000KHz RBW-1000.000KHz VBW-3000.000KHz
. Level (dBm) Date: 2024-10-26 g Level (dBm) Date: 2024-10-26
138 138
25 25
18] 183
350 350 FCC CLASS-B(AVG)_CON
Av g. 513 1 513
75| 67,5~
38| 838
1005350 5380 5400, 5420, 0. 5460, 5480, 5500, 5520 5540 5560 5580 1901500 2000 3000. 4000, 5000. 5000 7000
Frequency (MHz) Frequency (MHz)
Site - THOS Site THOS-HY
Condition - AVG_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:2.400KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -90 of 134



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 52/38 CH116 5580MHz - R

Band Edge

Fundamental

,gLevel (aBm)

Date: 2024-10-26

Peak 513

PEAK_BE(UNI_B3

1

1005555

Site
Condition

5670. 5690. 5710, 5730. 5750. 5765
Frequency (MHz)

5610 5630. 5650

S THOSHY.
PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW-3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2-910f 134




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 52/40 CH140 5700MHz

- RB:1000.000KHz VBW:2.400KHz

3gLeve! (dBm) Date: 2024-10-26 pLevel (dBm) Date: 202410-26
1
138 138
25| 25
ELY 838
PEAK_BE(UNI)_B3 1 PEAK(UNI)
350 350
Peak ™ 751‘3,‘,;,,44,44«%%"’“""
7.5 —67.5|
238 838
1005700 5710, 5720, 5730. 5740 5750. 5760. 5765 101000 2000 3000, 4000, 5000 6000 7000
Frequency (MHz) Frequency (MHz)
Site < THOS Site < THOSH
Condition PEAK_BE(UNII)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
o Level (dBm) Date: 2024-10-26
13
25
8.9
354 C CLASS-B(AVG) CON
Avg. Left Blank 13
67 e
83
19000 2000, 3000, 2000 5000, 5000, 7000
Frequency (MHz)
Site g
Condition FCC CLASS-B{AVG)_CON ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 D2-920of 134




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243C

Band 3 5470~5725MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 106/53 CH100 5500MHz

Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
134 138
2.5 25|
18 188
PEAK(UNI)
350 350
p
Peak 513 WWMMMMWW B N e ]
75| 75|
838 838
1005350 5360, 5400. 5420 5440 5460 5480 5500 007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
ste g Site < THOS-HY
Condition PEAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
REW-1000.000KHz VBVW-3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Level (4Bm) Date: 2024-10-26 Lovel (dBm) Date: 2024.10-26
138 138
25| 25|
188 188
359 359 FCC CLASS-B(AVG) CON
Avg 3
. 513 513
575| 67,5
38 438
1005350 5360, 5400, 5420, 5440, 5460, 5480, 5500 1901500 2000, 3000. 4000, 5000. 5000, 7000
Frequency (MHz) Frequency (MHz)
Site < THOSHY Site THOS-HY.
Condition * AVG_BE(UNII)_B3 ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT GAIN+3.8 HORIZONTAL
- RBWW-1000.000KHz VBW:2.200KHz RBW-1000.000KHz VBW-2.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -930f 134



ssamonias. FCC RADIO TEST REPORT Report No. : FR491243C

WIFI Band 3 5470~5725MHz

ANT 802.11ax HE20 Partial 106/53 CH116 5580MHz - L

2 Band Edge Fundamental

3pLevel (dBm) Date: 2024-10-26 pLevel (dBm) Date: 2024-10-26
;
13.8] 138
18.8| 188
I PEAK(UNI)
-35.0| -35.0
Peak H
-51.3| -51.3
-83.8] 838
1005350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580 1001000 2000. 3000. 4000. 5000. 6000. 7000
Frequency (MHz) Frequency (MHz)
Site S THOSHY Site H X
Condition PEAK_BE(UNII)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW-:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
a0 Level {dBm) Date: 2024-10-26 g Level (dBm) Date: 2024-10-26
138 138 T
-2.5 -2.5
18.8/ 18.8
35.0f 35.0

FCC CIIASS-B(AVG) CON

Avg. 513

5 513
575 7.5
238 138
005350 5380. 5400 5420, 5440. 5460 5400, 5500, 5520, 5540,  5560. 5580 1901500 2000 3000. 4000, 5000. 5000 7000
Frequency (MHz) Frequency (MHz)
Site < THOS-HY Sie THOS-HY
Condtion * AVG_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

- RBW:1000.000KHz VBW:2.200KHz RBW-1000.000KHz VBW:2 200KHz

TEL: 886-3-327-0868 Page Number : D2 - 94 of 134
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 106/53 CH116 5580MHz - R

Band Edge

Fundamental

,gLevel (aBm)

Date: 2024-10-26

Peak 513

PEAK_BE(UNI_B3

.

1005555

Site :
Condition Pi
RE

5670. 5690. 5710, 5730. 5750. 5765
Frequency (MHz)

5610 5630. 5650

5-HY
EAK_BE(UNI)_B3 ANT_GAIN+3.8 HORIZONTAL
BW-1000.000KHz VBW-3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2-950f 134




SPORTON LAB.

FCC RADIO TEST REPORT Report No. :

FR491243C

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 106/54 CH140 5700MHz

1o Level @Bm). Date: 2024-10-26 pLevel (gBm) Date: 2024-10-26
138 138
25 25
1. 838
PEAK_BE(UNI)_B3 1 PEAK(UNI)
350 350
Peak 513 - 751‘3WWW JW«MWW
7.5 —67.5|
238 838
1005700 5710, 5720, 5730. 5740 5750. 5760. 5765 101000 2000 3000, 4000, 5000 6000 7000
Frequency (MH2) Frequency (MHz)
Site < THOS Site :
Condition PEAK_BE(UNII)_B3 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
o Level (dBm) Date: 2024-10-26
13
25
1.4
354 C CLASS-B(AVG) CON
Avg. Left Blank 13
675"
83
19000 2000, 3000, 2000 5000, 5000, 7000
Frequency (WHz)
Site g
Condition FCC CLASS-B{AVG)_CON ANT_GAIN+3.8 HORIZONTAL
< RBW:1000.000KHz VBW:2.200KHz

TEL: 886-3-327-0868 Page Number : D2 - 96 of 134
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243C

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic)

WIFI

Band 3 5470~5725MHz

ANT

802.11a CH100 5500MHz

802.11a CH116 5580MHz

Harmonic

2 Harmonic
Level (dBm) Date: 2024-10-30 Level (dBm) Date: 2024-10-30
134 138
25| 25|
188 PEAK(UNI 188 PEAK(UNI)
L S | o SO L
Peak 359 FCC CLASS BIAVG)_CON 359 FCC CLASS BIAVG) CON
s M i
513 o 513
Av 9. 575 675
: y ) S —
838 838
1003000 4000 5000 00 10000 12000 14000.  16000. 18000 007500 3000. 0000 12000, 14000 16000 18000
Frequency (MHz) Frequency (MHz)
ste < THOSHY. Site z
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
~ RBW-1000 000KFiz VBW-3000 000KHz ~ REW/-1000.000KFz VBW:3000 000KHz
ANT 802.11a CH140 5700MHz
2 Harmonic
Level (dBm) Date: 2024-10-30
134
24

Peak
Avg.

-18.8
L Y Y I N

PEAK(UNI,

FCC CLASS-B(AVG)_CON

13

1001500 4000, 6000, 8000, 10000
Frequency (MHz)

Site

Candition - PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
RBW-1000.000KHz VBW-3000.000KHz

7

I

12000, 14000. 16000. 18000

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 D2-97 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Harmonic)

WIFI

Band 3 5470~5725MHz

ANT

802.11n HT20 CH100 5500MHz

802.11n HT20 CH116 5580MHz

RBW-1000.000KHz VBW-3000.000KHz

2 Harmonic Harmonic
Level (dBm) Date: 2024-10-30 Level (dBm) Date: 2024-10-30
134 138
25| 25|
188 PEAK(UNI 188 PEAK(UNI)
L S | o SO L S O R ) S
Peak 359 FCC CLASSBAVG) CON 359 FCC CLASS-BAVG) CON
1 1
513 513 2 8
Av 10
9. 7.5 675 "
838 838
1003000 4000 5000 00 10000 12000 14000.  16000. 18000 007500 2000, 6000. B000. 10000 12000 14000 16000 18000
Frequency (MHz) Frequency (MHz)
ste < THOSHY. Site < THOS-HY
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
~ RBW-1000 000KFiz VBW-3000 000KHz ~ REW/-1000.000KFz VBW:3000 000KHz
ANT 802.11n HT20 CH140 5700MHz
2 Harmonic
Level (dBm) Date: 2024-10-25
134
24
184 PEAK(UNI
(8T WY A e TN B Left Blank
Peak 50 Foc ciass pAvG)_con
13
513 7
Avg.
9 75| :
834
1003000 4000 5000, 8000, 10000 12000 14000.  16000. 18000
Frequency (MHz)
Site g
Condition - PEAK(UNI) ANT_GAIN+2.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Harmonic)

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Full CH100 5500MHz

802.11ax HE20 Full CH116 5580MHz

RBW-1000.000KHz VBW-3000.000KHz

Level (dBm) Date: 2024-10-30 Level (dBm) Date: 2024-10-30
134 138
25| 25|
18.8| PEAK(UNI} -188 PEAK{UNI
Peak 359 FCC CLASSBAVG) CON 359 FCC CLASS-BAVG) CON
1
2
513 513 7
Av i
9. 75| 75|
838 838
1003000 4000 5000 00 10000 12000 14000.  16000. 18000 007500 2000, 6000. B000. 10000 12000 14000 16000 18000
Frequency (MHz) Frequency (MHz)
ste < THOSHY. Site < THOS-HY
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW:3000.000KHz

ANT

802.11ax HE20 Full CH140 5700MHz

Level (dBm) Date: 2024-10-30
13.8]
-2.5
-18.8 PREAK(UNI)
L8 A Yy I |
Peak 9 Foc ciss biaue)_con
1
519 7
AVg ' ; W
-67.5|
AAR bt )
-83.8|
100, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site -t
Condition - PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 26/0 CH100 5500MHz

802.11ax HE20 Partial 26/4 CH116 5580MHz

Peak

Avg.

Level (dBm) Date: 2024-10-30

139

-2.5

-18.8 PEAK{UNI)
350 FCC CLASS-B(AVG) CON

HE]
-51.3|
10

-67.5(

833

100, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency (WHz)

Site < THOSHY
Condtion PEAK(UNI) ANT_GAIN+3.8 HORZONTAL

RBW-1000.000KHz VBW-3000.000KHz

Level (dBm) Date: 2024-10-30
138
25|
188 PEAK(UNL
380 FCC CLASS B(AVG) CON
T
513 \'Lhwu i
67.5| ™ "
838
%1500 4000, 6000, 8000. 10000, 12000, 14000, 16000. 18000
Frequency (MHz)
Site * THOS-HY.

Condition

PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz

ANT

802.11ax HE20 Partial 26/8 CH140 5700MHz

Peak

Avg.

Level (dBm) Date: 2024-10-30
134
25
184 PEAK(UNI
L 1 | SO
350 FCC CLASS BAVG)_CON
7
513
4
75|
834
1003000 4000 5000, 8000, 10000 12000 14000.  16000. 18000
Frequency (MHz)
Site g
Condition - PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 52 (Harmonic)

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 52/37 CH100 5500MHz

802.11ax HE20 Partial 52/38 CH116 5580MHz

Peak

Avg.

Level (d4Bm) Date: 2024-10-30 Level (dBm) Date: 2024-10-30

-2.5 -25

-18.8| PEAK{UNI} -18.8 PEAK{UNH
359 8 FCC CLASS-B(AVG)_CON -350) FCC CLASS-B(AVG)_CON

1 T
513 513 3
10
67.5| 67.5| "
100, 1000 4000. 6000. 8001 10000. 12000. 14000. 16000. 18000 100, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz) Frequency (MHz)

Site : THO5-HY Site : THO5-HY

RBW-1000.000KHz VBW-3000.000KHz

RBW-1000.000KHz VBW:3000.000KHz

ANT

802.11ax HE20 Partial 52/40 CH140 5700MHz

Peak
Avg.

Level (dBm) Date: 20241026
13.8
25
8.9 REAK(UNID.
L 1 Y Y I N
350 FCC CLASSB(AVG)_CON
51.3) -
4
7.5
83.8)
1001500 4000, 5000. 8000. 10000. 12000 14000, 16000. 18000
Frequency (MH2)
Site 3
Condition < PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic)

WIFI

Band 3 5470~5725MHz

ANT

802.11ax HE20 Partial 106/53 CH100 5500MHz

802.11ax HE20 Partial 106/53 CH116 5580MHz

Peak

Avg.

Date: 2024-10-30

RIS ) Y O

PEAK(UNL

FCC CLASS B(AVG) CON

Level (4Bm) Date: 2024-10-30 Lvel (dBm)

134 138

25| 25|

188 PEAKEUNI 188

359 FCC CLASS-B(AVG)_CON 359

HE) 13
513 513
8 Bl

575 75|

838 838

1003000 4000 5000 8000 10000 12000 14000.  16000. 18000 007500 2000, 6000. 3000. 000012000

Frequency (MHz) Frequency (MHz)

ste < THOSHY. Site < THOS-HY
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

RBW-1000.000KHz VBW:3000.000KHz

8

14000, 16000. 18000

ANT

802.11ax HE20 Partial 106/54 CH140 5700MHz

Peak

Avg.

Level (dBm) Date: 20241030
13.8
25
8.9 REAK(UNID.
L Y Y I N
350 FCC CLASSB(AVG)_CON
51.3) -
1
7.5
Jows
83.8)
1001500 4000, 5000. 8000. 10000. 12000 14000, 16000. 18000
Frequency (MH2)
Site 3
Condition < PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI 802.11ax HE20

WIFI

5GHz WIFI

ANT

802.11ax HE20 SHF

Emission above 18GHz

Level (dBm) Date: 2024-11-02
138
25
-18.8 PEAK(UNI}
1
-35.0

FCC CLASS B(AVG) [CON
T

10055

Site
Conditior

Peak B KM“M

000 21000. 23000 25000. 27000. 29000. 31000. 33000. 35000. 37000. 20000
Frequency (MHz)
T THOSHY
n PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

802.11ax HE20 LF
Emission below 1GHz
Level (dBm) Date: 2024-11-02
1.5
-26.3
FCC CLASS-B_CON
450
-
638
5
825+ 4 "
! 30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site. : THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3.8 HORIZONTAL
R EEW:WZﬂ,ﬂUﬂKHz 'VBW-300.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 4 5725~5850MHz
WIFI 802.11a (Band Edge)

WIFI

Band 4 5725~5850MHz

Ant.

802.11a CH149 5745MHz

RBW:1000.000KHz VBW:1.100KHz

Level (4Bm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138
25|
183
1 PEAK(UNI)
350
Peak
575
838
1005500 630, 5650 5670, 5690. 5710 5730. 5750 5770 5800 007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
ste < THOS-HY Site < THOS-HY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
REW-1000.000KHz VBWW-3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Lovel (dBm) Date: 2024.10-22
138
25|
183
359 F{iC CLASS-B(AVG) CON
Avg. Left Blank
7
438
100!
000 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MHz)
Site THOS-HY.
Condition FCC CLASS-B(AVG)_CON ANT GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11a CH157 5785MHz - L

RBW:1000.000KHz VBW:1.100KHz

3gLeve! (dBm) Date: 2024-10-25 pLevel (dBm) Date: 20241025
138 138
25 25
1.4 838
UTT ] 1 PEAK(UNI)
350 350
Peak 519 MJMWW«WW“"A”MW M
7.5 675
238 838
1005600 5630.  5650.  5670. 5690 5710. 5730. 5750 5770. 5785 101000 2000 3000, 4000, 5000 6000 7000
Frequency (MHz) Frequency (MHz)
Site < THOS Site < THOSH
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
agLevel (@Bm) Date: 2024-10-25
138 T
25
183
350 FQF CUASS-B(AVG) CON
Avg. Left Blank 13 M’
R
838
1001000 2000 3000, 4000, 5000 6000 7000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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saranas. FCC RADIO TEST REPORT Report No. : FR491243C
WIFI Band 4 5725~5850MHz
ANT 802.11a CH157 5785MHz - R
2 Fundamental
Peak 513 Left Blank
g::dmnn : PEAR,BE(B::U 6-24 ANT_GAIN+3.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11a CH165 5825MHz

3gLeve! (dBm) Date: 2024-10-22 pLevel (dBm) Date: 202410-22
138 138
25| 25
ELY 838
PERK, BE(B4)_16-24 1 PEAK(UNI)
350 350
Peak 13 R T ——
7.5 —67.5|
238 838
1005750 5780.  5800. 5820,  5840.  5860.  5880.  5900.  5020. 5950 101000 2000 3000, 4000, 5000 6000, 7000
Frequency (MHz) Frequency (MHz)
Site < THOS Site < THOSH
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
agLevel (@Bm) Date: 2024-10-22
138
25
1838
350 FC{ICLAS S-B(AVG)_CON
Avg. Left Blank 13
—67.5f
838
1001000 2000 3000, 4000, 5000 6000, 7000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:1.100KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR491243C

Band 4 5725~5850MHz
WIFI 802.11n HT20 (Band Edge)

WIFI

Band 4 5725~5850MHz

ANT

802.11n HT20 CH149 5745MHz

LgLevel (dBm) Date: 2024-10-25 agLevel (dBm) Date: 20241025
138 138
25 25
18] % 188
1 PEAK(UNI)
E
350 5 350
Peak B3 e b 513
Uied el ctpmronaitestiness
7.5 6.5
838 838
195600 5630. 5650, 5670, 5690  5710. 5730, 5750, 5770, 5800 %1000 2000, 3000, 4000, 5000 5000, 7000
Frequency (MHz) Frequency (Hz)
Site THOS-HY Site THOSHY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBUV:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-25
138
25
188
350 Flir class-Biave)_con
Avg. Left Blank
7.5
38
1001000 2000, 3000. 4000, 5000. 6000 7000
Frequency (MHz)
Site < THOSHY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

* RBW:1000.000KHz VBW:1.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11n HT20 CH157 5785MHz - L

- RBVV:1000.000KHz VBW:1.200KHz

Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138
25
188
1 PEAK(UNI)
350
Peak B PO MMWA.
675
838
100500 5630. 5650. 5670, 5600. 5710. 5730, 5750. 5770, 5785 %000 2000. 3000. 4000, 5000, 6000 7000
Frequency (MH2) Frequency (MHz)
Site THOS HY Site THOSHY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condtion PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBUV:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-25
138
25|
188
350 CLASS-B(AVG)_CON
Avg. Left Blank 3
7 5=
438
-100.
1000 2000, 3000. 4000, 5000. 6000, 7000
Frequency (MHz)
Site  THOSHY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI Band 4 5725~5850MHz
ANT 802.11n HT20 CH157 5785MHz - R
2 Fundamental
Level (dBm) Date: 2024-10-25
e K_BE(B4) 16-24
Peak 513 it Left Blank
g::dmn PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11n HT20 CH165 5825MHz

Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138 138
25 25
188 188
. PERK, BE(B4) 16-24 1 PEAK(UNI)
2
350 3 350
Peak 4
513 SRV RRY 513
WOl P I
575 675
838 838
1%%750 5780.  5800. 5820,  5840.  5860. 5880,  5900.  5020. 5050 %000 2000. 3000. 4000, 5000, 6000 7000
Frequency (MH2) Frequency (MHz)
Site THOS HY Site THOSHY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condtion PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBUV:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-25
138
25|
188
350 FC{lICLAS S-B(AVG)_CON
Avg. Left Blank 3
7 B
438
-100.
1000 2000, 3000. 4000, 5000. 6000 7000
Frequency (MHz)
Site THOS HY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

- RBVV:1000.000KHz VBW:1.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 4 5725~5850MHz
WIFI 802.11ax HE20 Full (Band Edge)

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Full CH149 5745MHz

RBW-1000.000KHz VBW:1.500KHz

Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138
25|
188
1 PEAK(UNI)
350
Peak R e
75|
838
1005500 5630, 5650 5670, 5690. 5710 5730. 5750 5770 5800 007500 2000, 3000, 4000, 5000, 5000 7000
Frequency (MHz) Frequency (MHz)
ste < THOS-HY Site < THOS-HY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
REW-1000.000KHz VBWW-3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Lovel (dBm) Date: 2024.10-22
138
25|
188
359 F{IC CLASS-B(AVG) CON
Avg. Left Blank
67,5
438
100
000 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MHz)
Site THOS-HY.
Condition FCC CLASS-B(AVG)_CON ANT GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Full CH157 5785MHz - L

RBW:1000.000KHz VBW:1.500KHz

3gLeve! (dBm) Date: 2024-10-26 pLevel (dBm) Date: 202410-26
138 138
25 25
ELY 838
UTT ] 1 PEAK(UNI)
350 3 350
P Kk 1 4
ea o 'MJW*WMWW Kool
7.5 —67.5|
238 838
1005600 5630. 5650, 5670. 5690, 5710. 5730. 5750. 5770. 5785 101000 2000 3000, 4000, 5000 6000 7000
Frequency (MHz) Frequency (MHz)
Site < THOSHY Site < THOSH
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
agLevel (@Bm) Date: 2024-10-26
138
25
1838
350 FG[ CLASS-B(AVG) CON
Avg. Left Blank 13
e
838
1001000 2000 3000, 4000, 5000 6000 7000
Frequency (MHz)
Site s
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No.

: FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Full CH157 5785MHz - R

Band Edge Fundamental

Peak

JoLevel (aBm) Date: 20241026

K_BE(B4)_16-24

=3 Al L i Left Blank

1005785 5810. 5830. 5890, 5910. 5030. 5050

5870,
Frequency (MHz)

Site :THOSH
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

TEL: 886-3-327-0868 Page Number
FAX: 886-3-327-0855

: D2 - 114 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Full CH165 5825MHz

1o Level @Bm) Date: 2024-10-22 pLevel (gBm) Date: 2024-10-22
138 138
25| 25
ELY 838
BE®4) 1624 1 PEAK(UNI)
350 350
Peak 513 513 [
7.5 —67.5|
238 838
1005750 5780.  5800. 5820 5880.  5000. 5920 5950 101000 2000 3000, 4000, 5000 6000, 7000
Frequency (MHz) Frequency (MHz)
Site < THOS Site < THOSH
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBAV-1000.000KHz VBW:3000.000KHz
agLevel (@Bm) Date: 2024-10-22
138
25
1838
350 FCHlICLAS S-B(AVG)_CON
Avg. Left Blank 13
7.5
838
1001000 2000 3000, 4000, 5000 6000, 7000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:1.500KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 -115 of 134




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 4 5725~5850MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Partial 26/0 CH149 5745MHz

RBW:1000.000KHz VBW-3000.000KHz

,gLevel (aBm) Date: 2024-10-26 pLevel (dBm) Date: 2024-10-26
|
13.8 13.8]
-18.8 7 -18.8
3 I PPEAK(UNI)
-35.0 2 -350
;
Peak 13 R T
-83.8 838
1905600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5800 194000 2000. 3000. 4000. 5000. 6000. 7000
Frequency (MHz) Frequency (MHz)
Site - THOS-HY Site B -+
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNIN) ANT_GAIN+3.8 HORIZONTAL.

RBW:1000.000KHz VBWW:3000.000KHz

Avg.

Left Blank

g Level (@Bm)

Date: 2024-10-26

F{iC CLASS-B(AVG) CON

1901000

Site
Condition

2000, 3000, 5000, 6000, 7000

4000,
Frequency (MHz)

FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW:2.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Partial 26/4 CH157 5785MHz - L

- RBVV:1000.000KHz VBW:2.200KHz

Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
1
138 138
25 25
188 188
1 PEAK(UNI)
350 3 350
1
Peak A
513 " mawwwww
575 675
838 838
100500 5630. 5650. 5670, 5600. 5710. 5730, 5750. 5770, 5785 %000 2000. 3000. 4000, 5000, 6000 7000
Frequency (MH2) Frequency (WHz)
Site THOS HY Site THOSHY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condtion PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBUV:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-26
138
25|
188
350) Flf CUAS S BAVG) CON
Avg. Left Blank 512
7 B
438
-100.
1000 2000, 3000. 4000, 5000. 6000, 7000
Frequency (MHz)
Site THOS HY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -117 of 134



samranas. FCC RADIO TEST REPORT Report No. : FR491243C
WIFI Band 4 5725~5850MHz
ANT 802.11ax HE20 Partial 26/4 CH157 5785MHz - R
2 Band Edge Fundamental
Peak o ; Left Blank
g::dmn EHEZEQ‘;E(BALW—ZA ANT_GAIN+3 8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 - 118 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Partial 26/8 CH165 5825MHz

- RBVV:1000.000KHz VBW:2.200KHz

Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
138 138
25 25
188 188
PERK, BE(B4) 16-24 1 PEAK(UNI)
P
-35.0| 3 -35.0
Peak 513 iy L 513
s
575 675
838 838
1905750 5780.  5800. 5820,  5840.  5860. 5880,  5900.  5020. 5050 %000 2000. 3000. 4000, 5000, 6000 7000
Frequency (MH2) Frequency (MHz)
Site THOS HY Site THOSHY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condtion PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBUV:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-26
138
25|
188
350 FC|CLAS S-B(AVG)_CON
Avg. Left Blank 13 M
7 BT
438
-100.
1000 2000, 3000. 4000, 5000. 6000 7000
Frequency (MHz)
Site THOS HY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 D2 - 119 of 134




ssamonias. FCC RADIO TEST REPORT

Report No. : FR491243C

Band 4 5725~5850MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Partial 52/37 CH149 5745MHz

LgLevel (dBm) Date: 2024-10-26 agLevel (dBm) Date: 20241026
1
138 138
25 25
18] 188
H 1 PEAK(UNI)
35| 350
Peak ;
513 513 P e~
7.5 6.5
838 838
195600 5630. 5650, 5670, 5690  5710. 5730, 5750, 5770, 5800 %1000 3000, 4000, 5000 5000, 7000
Frequency (MH2) Frequency (WHz)
Site THOS-HY Site g
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBUV:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-26
138 +
25
18|
350 Flc class-Biave)_con
Avg. Left Blank
BT
38
1001000 3000. 4000, 5000. 6000 7000
Frequency (MHz)
Site < THOS
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

* RBW:1000.000KHz VBW:2.400KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Partial 52/38 CH157 5785MHz - L

- RBV:1000.000KHz VBW:2.400KHz

Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
138 138
25 25
188 188
1 PEAK(UNI)
-35.0) 3 350
Peak 1 :
o 751‘3WMWWWMW
575 675
838 838
100500 5630. 5650. 5670, 5600. 5710. 5730, 5750. 5770, 5785 %000 2000. 3000. 4000, 5000, 6000 7000
Frequency (MH2) Frequency (WHz)
Site THOS HY Site THOSHY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condtion PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBUV:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-26
138 1+
25|
188
350 Fdf class Biave) con
Avg. Left Blank 512
75—
438
-100.
1000 2000, 3000. 4000, 5000. 6000, 7000
Frequency (MHz)
Site THOS HY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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samranas. FCC RADIO TEST REPORT Report No. : FR491243C
WIFI Band 4 5725~5850MHz
ANT 802.11ax HE20 Partial 52/38 CH157 5785MHz - R
2 Band Edge Fundamental
Peak 13 : Left Blank
g::dm EHEZEQ‘;E(BA)j 6-24 ANT_GAIN+3 8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 D2 -122 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Partial 52/40 CH165 5825MHz

Band Edge

Fundamental

Avg.

Left Blank

&
g
3

Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
138 138
25 25
188 188
PERK, BE(B4) 16-24 1 PEAK(UNI)
350 3 350
Peak 13 '513me MMWW
575 675
838 838
1%%750 5780. 5800 5820,  5840.  5860. 5880,  5900. 5020, 5050 %000 2000. 3000. 4000, 5000, 6000 7000
Frequency (MH2) Frequency (MHz)
Site THOS HY Site THOSHY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condtion PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBUV:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-26
138
25|
188

CLASS B(AVG) CON

(N

513
6750

838

100,

1000 2000, 3000. 4000, 5000. 6000, 7000
Frequency (MHz)

Site  THOSHY
Condition FCC CLASS-B{AVG)_CON ANT_GAIN+3.8 HORIZONTAL

- RBV:1000.000KHz VBW:2.400KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -123 of 134




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 4 5725~5850MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Partial 106/53 CH149 5745MHz

Band Edge

Fundamental

Jglevel @Bm)

Date: 2024-10-26

solevel @Bm)

Date: 2024-10-26

]
13.8| 13.8]
-2.5 -2.5|
-18.8| -18.8|
H U \“_‘ Ll I PEAK(UNIN
Peak I W
) e fi I ) WWMWW’“WW
-67.5 -67.5(
1905600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5800 1903000 2000, 3000. 4000. 5000. 6000. 7000
Frequency (MHz) Frequency (MHz)
Site. THO5-HY Site THO5-HY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
138 T
-18.8|
350 F{IC CLAS S-B(AVG)_CON
Avg. Left Blank
67. 5*/‘/”'“)'
1901000 2000. 3000. 4000. 5000. 6000. 7000
Frequency (MHz)
Site - THOSHY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

* RBW:1000.000KHz VBW:2.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 -124 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Partial 52/38 CH157 5785MHz - L

Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
138 138
25 25
188 188
1 PEAK(UNI)
350 350
Peak i :
513 AT 513
575 675
838 838
100500 5630. 5650. 5670, 5600. 5710, 5730, 5750. 5770, 5785 %000 2000. 3000. 4000, 5000, 6000 7000
Frequency (MH2) Frequency (WHz)
Site THOS HY Site THOSHY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condtion PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBUV:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-26
138
25|
188
350 Fdf class Bave) con
Avg. Left Blank 3
7 B
438
-100.
1000 2000, 3000. 4000, 5000. 6000, 7000
Frequency (MHz)
Site  THOSHY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

- RBVV:1000.000KHz VBW:2.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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samranas. FCC RADIO TEST REPORT Report No. : FR491243C
WIFI Band 4 5725~5850MHz
ANT 802.11ax HE20 Partial 52/38 CH157 5785MHz - R
2 Band Edge Fundamental
Peak 3 P Left Blank
g::dmn EHEZEQ‘;E(BALW—ZA ANT_GAIN+3 8 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 - 126 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243C

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Partial 106/54 CH165 5825MHz

Level (dBm) Date: 2024-10-26 Level (dBm) Date: 2024-10-26
138 138
25 25
188 188
PERK, BE(B4) 16-24 1 PEAK(UNI)
12
350 3 350
Peak !
513 TR T I 513
o
575 675
838 838
1%%750 5780. 5800 5820,  5840.  5860. 5880,  5900. 5020, 5050 %000 2000. 3000. 4000, 5000, 6000 7000
Frequency (MH2) Frequency (MHz)
Site THOS HY Site THOSHY
Condition PEAK_BE(B4)_16-24 ANT_GAIN+3.8 HORIZONTAL Condtion PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBUV:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-26
138
25|
188
350 FC(]CLASS-B(AVG)_CON
Avg. Left Blank 13 M
7 ST
438
-100.
1000 2000, 3000. 4000, 5000. 6000 7000
Frequency (MHz)
Site THOS HY
Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3.8 HORIZONTAL

- RBVV:1000.000KHz VBW:2.200KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 -127 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 4 5725~5850MHz
WIFI 802.11a (Harmonic)

WIFI

Band 4 5725~5850MHz

ANT

802.11a CH149 5745MHz

802.11a CH157 5785MHz

RBW: 1000.000KHz VBW:3000.000KHz

LgLevel (dBm) Date: 2024-10-30 agLevel (dBm) Date: 20241030
134 134
25| 25|
1838 PEAK(UNI) 188 PEAK(UNI)
L1 (T e e e
Peak 359 FCC CLASS BIAVG)_CON 359 FCC CLASSBIAVG) CON
7 7
513 513
9. 75| . 7.5 1 W
e r r o o
38 838
1007000 2000, 6000 8000 10000 12000, 14000, 16000, 18000 1003000 4000, 6000 8000 10000, 12000, 14000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Ste g Site THOSHY
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

ANT

802.11a CH165 5825MHz

JpLevel (@Bm) Date: 2024-10-30
138
25|
188 PEAK(UNI
Peak 50 Foc cuass pavo)_con
P 7
513
Avg. s
575 y -
Ly
1007000 2000 5000. 8000 10000, 2000 14000 16000 16000
Frequency (MHz)
Sie .
Condtion PEAK(UNI) ANT_GAIN+3.8 HORZONTAL

RBW:1000.000KHz VBW:3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 -128 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 4 5725~5850MHz
WIFI 802.11n HT20 (Harmonic)

WIFI

Band 4 5725~5850MHz

ANT

802.11n HT20 CH149 5745MHz

802.11n HT20 CH157 5785MHz

Peak

Avg.

359 FCC CLASS BAVG)_CON
2
75| Y
-
838
1004550 000, 6000, 8000 10000 12000, 14000 16000 16000
Frequency (MHz)
Ste z
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

2 Harmonic Harmonic
LgLevel (dBm) Date: 2024-10-25 agLevel (dBm) Date: 20241025
134 134
25| 25|
1838 PEAK(UNI) 188 PEAK(UNI)
L L1 Sy S L0016 O Oy B
4
Peak 359 FCC CLASS BIAVG)_CON 359 FCC CLASSBIAVG) CON
| [
513 51.3 T
Avg.
9 75| 67.5| (o
38 838
1007000 2000, 6000 8000 10000 12000, 14000, 16000, 18000 1003000 4000, 6000 8000 10000, 12000, 14000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Ste g Site THOSHY
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBW-1000.000KHz VB-3000.000KHz
ANT 802.11n HT20 CH165 5825MHz
2 Harmonic
gLevel (dBm) Date: 20241025
138
25|
1838 PEAK(UNI L
eft Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 -129 of 134



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 4 5725~5850MHz
WIFI 802.11ax HE20 Full (Harmonic)

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Full CH149 5745MHz

802.11ax HE20 Full CH157 5785MHz

Avg.

7

513
7.5 W

838
%1000 4000, 6000, 8000 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site x
Condition PEAK(UNII) ANT_GAIN+3.3 HORIZONTAL

RBW: 1000.000KHz VBW:3000.000KHz

2 Harmonic Harmonic
LgLevel (dBm) Date: 2024-10-30 agLevel (dBm) Date: 20241030
134 134
25| 25|
1838 PEAK(UNI) 188 PEAK(UNI)
Peak 359 FCC CLASS BIAVG)_CON 359 FCC CLASSBIAVG) CON

7
-51.3
6 PR [
’ oyt

83
%1000 4000 5000, 8000, 10000, 12000, 14000 16000, 18000
Frequency (MHz)
Site THOS-HY
Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

ANT

802.11ax HE20 Full CH165 5825MHz

JpLevel (@Bm) Date: 2024-10-30
138
25|
188 PEAK(UNI
Peak 50 Foc cuass pavo)_con
3
3 7
513
Avg. s
575
Ly
1007000 2000 5000. 8000 10000, 2000 14000 16000 16000
Frequency (MHz)
Sie .
Condtion PEAK(UNI) ANT_GAIN+3.8 HORZONTAL

RBW:1000.000KHz VBW:3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 4 5725~5850MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

Band 4 5725~5850MHz

ANT 802.11ax

HE20 Partial 26/0 CH149 5745MHz

802.11ax HE20 Partial 26/4 CH157 5785MHz

RBW: 1000.000KHz VBW:3000.000KHz

 Level (aBm) Date: 2024-10-26 gLevel (@Bm) Date: 2024-1026
134 134
25| 25|
1838 PEAK(UNI) 188 PEAK(UNI)
L1 S oy S L0016y O B
Peak 350 FCC CLASS B(AVG) CON 350 | FCC CLASSB(AVG) CON
1
51 3M 7 513 7
Avg. "
75| 67.5|
U PN N T~
38 838
1007000 2000, 6000 8000 10000 12000, 14000, 16000, 18000 1003000 4000, 6000 8000 10000, 12000, 14000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Ste g Site THOSHY
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condtion PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

ANT

802.11ax HE20 Partial 26/8 CH165 5825MHz

Harmonic

LpLevel (@Bm)

Date: 2024-10-26

Peak

Avg.

1000

Site
Condition

PEAK(UNID,

4000, 6000 8000, 10000, 12000. 14000, 16000. 18000
Frequency (MHz)

PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2-1310f 134




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Band 4 5725~5850MHz
WIFI 802.11ax HE20 Partial 52 (Harmonic)

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Partial 52/37 CH149 5745MHz

802.11ax HE20 Partial 52/38 CH157 5785MHz

LgLevel (dBm) Date: 2024-10-26 agLevel (dBm) Date: 20241026
134 134
25| 25|
1838 PEAK(UNI) 188 PEAK(UNI)
L1 L0 6 N oy} B
Peak 359 FCC CLASS BIAVG)_CON 359 FCC CLASSBIAVG) CON
! 7
513 T 51.3
9. 75| 67.5| 2
et T plpesset
38 838
1007000 2000, 6000 8000 10000 12000, 14000, 16000, 18000 1003000 4000, 6000 8000 10000, 12000, 14000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Ste g Site THOSHY
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW: 1000.000KHz VBW:3000.000KHz

RBW:1000.000KHz VBW:3000.000KHz

ANT

802.11ax HE20 Partial 52/40 CH165 5825MHz

JpLevel (@Bm) Date: 2024-10-26
138
25|
188 PEAK(UNI
Peak 350 5
ea ) i FCC CLASS B(AVG)_CON
7
1 SM T
Avg. s
575
Ly
1007000 2000 5000. 8000 10000 12000 14000, 16000 16000
Frequency (MHz)
Sie .
Condtion PEAK(UNI) ANT_GAIN+3.8 HORZONTAL

RBW:1000.000KHz VBW:3000.000KHz

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR491243C

Band 4 5725~5850MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic)

WIFI

Band 4 5725~5850MHz

ANT

802.11ax HE20 Partial 106/53 CH149 5745MHz

802.11ax HE20 Partial 106/53 CH157 5785MHz

Harmonic

Harmonic

Date: 2024-10-30

RBW: 1000.000KHz VBW:3000.000KHz

gLevel (dBm) Date: 2024-10-30 gLevel (@Bm)
134 134
25| 25|
1838 PEAK(UNI) 188 PEAK(UNI)
(LM Ly L8001 6 ) B
Peak 359 FCC CLASS BIAVG)_CON 359 FCC CLASSBIAVG) CON
13
513 + 51.3 7
9. 75| 67.5| 1
r——
38 838
1007000 2000, 6000 8000 10000 12000, 14000, 16000, 18000 1003000 4000, 6000 8000 10000, 12000, 14000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Ste g Site THOSHY
Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

ANT

802.11ax HE20 Partial 106/54 CH165 5825MHz

Harmonic

LpLevel (@Bm)

Date: 2024-10-30

Peak

T T Y T Y

PEAK(UNID,

FCC CLASS-B(AVG)_CON

1

Avg.

7

1000 4000, 6000 8000, 10000, 12000,

Frequency (MHz)

Site 3
Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

14000, 16000. 18000

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243C

WIFI 802.11ax HE20

WIFI

Band 4 5725~5850MHz

ANT

Peak

802.11ax HE20 SHF 802.11ax HE20 LF
Emission above 18GHz Emission below 1GHz

LgLevel (dBm) Date: 2024-11-02 agLevel (dBm) Date: 2024-11.02
13.8| 11.3]

-2.5 7.5
-18.8| PEAK(UNN) -26.3|

1
FCC CLASS-B_CON
-35.0| FCC CLASS-B{AVG) ICON 59
‘

-51.3| -63.8| 5
7.5 -82.5| 4 .

10 18000 21000.  23000. 25000. 27000. 29000. 31000. 33000. 35000.  37000. 40000 - 30 100. 200, 300, 400, 500. 600. 700. 800, 900. 1000

Frequency (MHz) Frequency (MHz)
Site. - Site THO5-HY
Condition PEAK(UNII) ANT_GAIN+3.8 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3.8 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-:120.000KHz VBW-300.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR491243C

Appendix E. Cabinet Radiated Spurious Emission Test Data

Test Engineer :

Ken Kuo, Tim Lee and Wilson Wu

Temperature :

20~25°C

Relative Humidity :

50~60%

Note symbol

-L Low channel location

-R High channel location

E1-1. Cabinet Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Model = U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 | 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode3 = U-NII-1 | 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1 | 5.15-5.25 1 802.11ax HE20 36 5180 MCSO0 Full RU -
Mode 5 U-NII-1 | 5.15-5.25 1 802.11ax HE20 44 5220 MCSO0 Full RU -
Mode 6 U-NII-1 | 5.15-5.25 1 802.11ax HE20 48 5240 MCSO Full RU -
Mode 7 = U-NII-1 | 5.15-5.25 1 802.11ax HE20 36 5180 MCSO0 26/0 RU -
Mode 8 = U-NII-1 = 5.15-5.25 1 802.11ax HE20 36 5180 MCSO0 52/37 RU -
Mode9 = U-NII-1  5.15-5.25 1 802.11ax HE20 36 5180 MCSO | 106//53 RU -
Mode 10 | U-NII-1 | 5.15-5.25 1 802.11ax HE20 44 5220 MCSO 26/4 RU -
Mode 11 | U-NII-1 | 5.15-5.25 1 802.11ax HE20 44 5220 MCSO 52/38 RU -
Mode 12 | U-NII-1 | 5.15-5.25 1 802.11ax HE20 44 5220 MCSO 106/53 RU -
Mode 13 | U-NII-1 | 5.15-5.25 1 802.11ax HE20 48 5240 MCSO 26/8 RU -
Mode 14 | U-NII-1 | 5.15-5.25 1 802.11ax HE20 48 5240 MCSO0 52/40 RU -
Mode 15 | U-NII-1 | 5.15-5.25 1 802.11ax HE20 48 5240 MCSO0 106/54 RU -
Mode 16 | U-NII-2A | 5.25-5.35 1 802.11a 52 5260 6Mbps - -
Mode 17 | U-NII-2A | 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 18 | U-NII-2A | 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 19 | U-NII-2A | 5.25-5.35 1 802.11ax HE20 52 5260 MCSO0 Full RU -
Mode 20 U-NII-2A | 5.25-5.35 1 802.11ax HE20 60 5300 MCSO0 Full RU -
Mode 21 | U-NII-2A | 5.25-5.35 1 802.11ax HE20 64 5320 MCSO0 Full RU -
Mode 23 | U-NII-2A | 5.25-5.35 1 802.11ax HE20 52 5260 MCSO0 52/37 RU -
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Mode 24 | U-NII-2A | 5.25-5.35 1 802.11ax HE20 52 5260 MCSO | 106//53 RU -
Mode 25 | U-NII-2A | 5.25-5.35 1 802.11ax HE20 60 5300 MCSO 26/4 RU -
Mode 26 | U-NII-2A | 5.25-5.35 1 802.11ax HE20 60 5300 MCSO 52/38 RU -
Mode 27 | U-NII-2A | 5.25-5.35 1 802.11ax HE20 60 5300 MCSO | 106/53 RU -
Mode 28 | U-NII-2A | 5.25-5.35 1 802.11ax HE20 64 5320 MCSO 26/8 RU -
Mode 29 | U-NII-2A | 5.25-5.35 1 802.11ax HE20 64 5320 MCSO 52/40 RU -
Mode 30 | U-NII-2A  5.25-5.35 1 802.11ax HE20 64 5320 MCSO | 106/54 RU -
Mode 31 | U-NII-2C = 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 32 | U-NII-2C = 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 33 | U-NII-2C = 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 34 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 100 5500 MCSO Full RU -
Mode 35 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 116 5580 MCSO Full RU -
Mode 36 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 140 5700 MCSO Full RU -
Mode 37 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 100 5500 MCSO0 26/0 RU -
Mode 38 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 100 5500 MCSO @ 52/37 RU -
Mode 39 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 100 5500 MCSO | 106//53 RU -
Mode 40 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 116 5580 MCSO0 26/4 RU -
Mode 41 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 116 5580 MCSO @ 52/38 RU -
Mode 42 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 116 5580 MCSO | 106/53 RU -
Mode 43 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 140 5700 MCSO0 26/8 RU -
Mode 44 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 140 5700 MCSO0 52/40 RU -
Mode 45 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 140 5700 MCS0 | 106/54 RU -
Mode 46 | U-NII-2C = 5.47-5.725 1 802.11n HT20 100 5500 MCSO Full RU SHF
Mode 47 | U-NII-2C = 5.47-5.725 1 802.11n HT20 100 5500 MCSO Full RU LF
Mode 65 = U-NII-1 5.15-5.25 2 802.11a 36 5180 6Mbps - -
Mode 66 U-NII-1 5.15-5.25 2 802.11a 44 5220 6Mbps - -
Mode 67 U-NII-1 5.15-5.25 2 802.11a 48 5240 6Mbps - -
Mode 68 U-NII-1 5.15-5.25 2 802.11ax HE20 36 5180 MCSO0 Full RU -
Mode 69 U-NII-1 5.15-5.25 2 802.11ax HE20 44 5220 MCSO0 Full RU -
Mode 70 U-NII-1 5.15-5.25 2 802.11ax HE20 48 5240 MCSO0 Full RU -
Mode 71 U-NII-1 5.15-5.25 2 802.11ax HE20 36 5180 MCSO0 26/0 RU -
Mode 72 U-NII-1 5.15-5.25 2 802.11ax HE20 36 5180 MCSO0 52/37 RU -
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Mode 73 U-NII-1 5.15-5.25 2 802.11ax HE20 36 5180 MCSO 106//53 RU -
Mode 74 U-NII-1 5.15-5.25 2 802.11ax HE20 44 5220 MCSO0 26/4 RU -
Mode 75 U-NII-1 5.15-5.25 2 802.11ax HE20 44 5220 MCSO0 52/38 RU -
Mode 76 U-NII-1 5.15-5.25 2 802.11ax HE20 44 5220 MCS0 | 106/53 RU -
Mode 77 U-NII-1 5.15-5.25 2 802.11ax HE20 48 5240 MCSO0 26/8 RU -
Mode 78 U-NII-1 5.15-5.25 2 802.11ax HE20 48 5240 MCSO0 52/40 RU -
Mode 79 U-NII-1 5.15-5.25 2 802.11ax HE20 48 5240 MCS0 | 106/54 RU -
Mode 80 = U-NII-2A = 5.25-5.35 2 802.11a 52 5260 6Mbps - -
Mode 81 = U-NII-2A | 5.25-5.35 2 802.11a 60 5300 6Mbps - -
Mode 82 = U-NII-2A | 5.25-5.35 2 802.11a 64 5320 6Mbps - -
Mode 83 | U-NII-2A  5.25-5.35 2 802.11ax HE20 52 5260 MCSO0 Full RU -
Mode 84 = U-NII-2A | 5.25-5.35 2 802.11ax HE20 60 5300 MCSO0 Full RU -
Mode 85 | U-NII-2A = 5.25-5.35 2 802.11ax HE20 64 5320 MCSO0 Full RU -
Mode 86 = U-NII-2A | 5.25-5.35 2 802.11ax HE20 52 5260 MCSO0 26/0 RU -
Mode 87 = U-NII-2A | 5.25-5.35 2 802.11ax HE20 52 5260 MCS0  52/37 RU -
Mode 88 = U-NII-2A | 5.25-5.35 2 802.11ax HE20 52 5260 MCS0 @ 106//53 RU -
Mode 89 = U-NII-2A = 5.25-5.35 2 802.11ax HE20 60 5300 MCSO0 26/4 RU -
Mode 90 = U-NII-2A | 5.25-5.35 2 802.11ax HE20 60 5300 MCSO0  52/38 RU -
Mode 91 = U-NII-2A | 5.25-5.35 2 802.11ax HE20 60 5300 MCSO0  106/53 RU -
Mode 92 = U-NII-2A | 5.25-5.35 2 802.11ax HE20 64 5320 MCSO0 26/8 RU -
Mode 93 = U-NII-2A | 5.25-5.35 2 802.11ax HE20 64 5320 MCSO = 52/40 RU -
Mode 94 = U-NII-2A | 5.25-5.35 2 802.11ax HE20 64 5320 MCS0 106/54 RU -
Mode 95 = U-NII-2C | 5.47-5.725 2 802.11a 100 5500 6Mbps - -
Mode 96 = U-NII-2C | 5.47-5.725 2 802.11a 116 5580 6Mbps - -
Mode 97 | U-NII-2C = 5.47-5.725 2 802.11a 140 5700 6Mbps - -
Mode 98 | U-NII-2C = 5.47-5.725 2 802.11ax HE20 100 5500 MCSO0 Full RU -
Mode 99 | U-NII-2C = 5.47-5.725 2 802.11ax HE20 116 5580 MCSO0 Full RU -
Mode 100 U-NII-2C | 5.47-5.725 2 802.11ax HE20 140 5700 MCSO0 Full RU -
Mode 101 U-NII-2C | 5.47-5.725 2 802.11ax HE20 100 5500 MCSO0 26/0 RU -
Mode 102 U-NII-2C | 5.47-5.725 2 802.11ax HE20 100 5500 MCSO0 52/37 RU -
Mode 103 U-NII-2C | 5.47-5.725 2 802.11ax HE20 100 5500 MCSO | 106//53 RU -
Mode 104 U-NII-2C | 5.47-5.725 2 802.11ax HE20 116 5580 MCSO0 26/4 RU -
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Mode 105 U-NII-2C | 5.47-5.725 2 802.11ax HE20 116 5580 MCSO 52/38 RU -
Mode 106 U-NII-2C | 5.47-5.725 2 802.11ax HE20 116 5580 MCSO | 106/53 RU -
Mode 107 U-NII-2C | 5.47-5.725 2 802.11ax HE20 140 5700 MCSO 26/8 RU -
Mode 108 U-NII-2C | 5.47-5.725 2 802.11ax HE20 140 5700 MCSO 52/40 RU -
Mode 109 U-NII-2C | 5.47-5.725 2 802.11ax HE20 140 5700 MCSO | 106/54 RU -
Mode 110 | U-NII-2C | 5.47-5.725 2 802.11ax HE20 116 5580 MCSO | 106/53 RU SHF
Mode 111 U-NII-2C | 5.47-5.725 2 802.11ax HE20 116 5580 MCSO | 106/53 RU LF
Mode 129  U-NII-1 5.15-5.25 1 802.11n HT20 36 5180 MCSO Full RU -
Mode 130  U-NII-1 5.15-5.25 1 802.11n HT20 44 5220 MCSO Full RU -
Mode 131 U-NII-1 5.15-5.25 1 802.11n HT20 48 5240 MCSO0 Full RU -
Mode 132 U-NII-2A | 5.25-5.35 1 802.11n HT20 52 5260 MCSO Full RU -
Mode 133 U-NII-2A | 5.25-5.35 1 802.11n HT20 60 5300 MCSO0 Full RU -
Mode 134 U-NII-2A | 5.25-5.35 1 802.11n HT20 64 5320 MCSO Full RU -
Mode 135 U-NII-2C | 5.47-5.725 1 802.11n HT20 100 5500 MCSO Full RU -
Mode 136 U-NII-2C | 5.47-5.725 1 802.11n HT20 116 5580 MCSO0 Full RU -
Mode 137 U-NII-2C | 5.47-5.725 1 802.11n HT20 140 5700 MCSO0 Full RU -
Mode 141 U-NII-1 5.15-5.25 2 802.11n HT20 36 5180 MCSO0 Full RU -
Mode 142 | U-NII-1 5.15-5.25 2 802.11n HT20 44 5220 MCSO0 Full RU -
Mode 143 U-NII-1 5.15-5.25 2 802.11n HT20 48 5240 MCSO0 Full RU -
Mode 144 U-NII-2A 5.25-5.35 2 802.11n HT20 52 5260 MCSO0 Full RU -
Mode 145 U-NII-2A 5.25-5.35 2 802.11n HT20 60 5300 MCSO0 Full RU -
Mode 146 U-NII-2A 5.25-5.35 2 802.11n HT20 64 5320 MCSO0 Full RU -
Mode 147 U-NII-2C | 5.47-5.725 2 802.11n HT20 100 5500 MCSO0 Full RU -
Mode 148 U-NII-2C | 5.47-5.725 2 802.11n HT20 116 5580 MCSO0 Full RU -
Mode 149 U-NII-2C | 5.47-5.725 2 802.11n HT20 140 5700 MCSO Full RU -
TEL: 886-3-327-0868 Page Number 1 E1-4 of 567

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

E1-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 36 5149.58 47.32 54.00 -6.68 H Avg. Pass - Band Edge

' 802.11a 36 | 15540.00 40.35 54.00 -13.65 H Avg. Pass - Harmonic
802.11a 44 5135.52 46.09 54.00 -7.91 \% Avg. Pass - Band Edge

? 802.11a 44 | 15660.00 40.38 54.00 -13.62 \% Avg. Pass - Harmonic
802.11a 48 5130.32 46.11 54.00 -7.89 H Avg. Pass - Band Edge

s 802.11a 48 | 15720.00 39.97 54.00 -14.03 \% Avg. = Pass - Harmonic
802.11ax HE20 | 36 5149.76 48.54 54.00 -5.46 H Avg. Pass Full RU | Band Edge

! 802.11ax HE20 | 36 | 15540.00 40.96 54.00 -13.04 \% Avg. = Pass Full RU Harmonic
802.11ax HE20 | 44 5145.20 46.01 54.00 -7.99 \% Avg. Pass Full RU | Band Edge

° 802.11ax HE20 | 44 | 15660.00 39.69 54.00 -14.31 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 48 5141.12 45.96 54.00 -8.04 H Avg. Pass Full RU | Band Edge

° 802.11ax HE20 | 48 | 15720.00 39.99 54.00 -14.01 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 36 | 5139.50 45.87 54.00 -8.13 \% Avg. Pass | 26/0 RU K Band Edge

! 802.11ax HE20 | 36 | 15540.00 41.18 54.00 -12.82 \% Avg. Pass = 26/0 RU | Harmonic
802.11ax HE20 | 36 | 5092.52 45.90 54.00 -8.10 H Avg. Pass | 52/37 RU Band Edge

° 802.11ax HE20 | 36 | 15540.00 41.52 54.00 -12.48 \% Avg. Pass | 52/37 RU | Harmonic
802.11ax HE20 & 36 | 5142.56 45.99 54.00 -8.01 \% Avg. Pass 106//53 RU Band Edge

° 802.11ax HE20 | 36 | 15540.00 41.59 54.00 -12.41 H Avg. Pass 106//53 RU Harmonic
802.11ax HE20 | 44 5130.24 46.30 54.00 -7.70 H Avg. Pass = 26/4 RU | Band Edge

10 802.11ax HE20 | 44 | 15660.00 42.13 54.00 -11.87 H Avg. Pass | 26/4 RU | Harmonic
802.11ax HE20 = 44 | 5091.30 45.89 54.00 -8.11 H Avg. Pass | 52/38 RU Band Edge

H 802.11ax HE20 | 44 | 15660.00 41.74 54.00 -12.26 H Avg. Pass | 52/38 RU | Harmonic
802.11ax HE20 | 44 5137.94 45.73 54.00 -8.27 H Avg. Pass 106/53 RU Band Edge

o 802.11ax HE20 | 44 | 15660.00 41.38 54.00 -12.62 H Avg. Pass 106/53 RU | Harmonic
802.11ax HE20 | 48 5139.44 46.09 54.00 -7.91 H Avg. Pass = 26/8 RU | Band Edge

e 802.11ax HE20 | 48 | 15720.00 41.41 54.00 -12.59 H Avg. Pass 26/8 RU Harmonic
802.11ax HE20 | 48 5129.12 45.79 54.00 -8.21 H Avg. Pass | 52/40 RU | Band Edge

v 802.11ax HE20 | 48 | 15720.00 42.54 54.00 -11.46 H Avg. Pass | 52/40 RU = Harmonic
802.11ax HE20 | 48 5115.92 45.80 54.00 -8.20 H Avg. Pass 106/54 RU Band Edge

o 802.11ax HE20 | 48 | 15720.00 41.76 54.00 -12.24 \% Avg. Pass 106/54 RU Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 52 5119.60 46.09 54.00 -7.91 H Avg. Pass - Band Edge

1o 802.11a 52 | 15780.00 41.26 54.00 -12.74 \% Avg. Pass - Harmonic
802.11a 60 5105.60 45.97 54.00 -8.03 \% Avg. Pass - Band Edge

o 802.11a 60 7066.00 55.79 68.20 -12.41 \% Peak = Pass - Harmonic
802.11a 64 5386.64 46.45 54.00 -7.55 \% Avg. Pass - Band Edge

18 802.11a 64 7093.00 54.92 68.20 -13.28 \% Peak = Pass - Harmonic
802.11ax HE20 | 52 5147.16 46.00 54.00 -8.00 \% Avg. Pass FullRU | Band Edge

1o 802.11ax HE20 | 52 | 15780.00 41.35 54.00 -12.65 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 60 5139.80 46.10 54.00 -7.90 H Avg. Pass Full RU | Band Edge

20 802.11ax HE20 | 60 | 15900.00 41.14 54.00 -12.86 \% Avg. Pass Full RU Harmonic
802.11ax HE20 | 64 5350.10 48.64 54.00 -5.36 H Avg. Pass Full RU | Band Edge

2 802.11ax HE20 | 64 | 15960.00 41.16 54.00 -12.84 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 52 5091.78 45.86 54.00 -8.14 H Avg. Pass = 26/0 RU | Band Edge

2 802.11ax HE20 | 52 | 15780.00 41.23 54.00 -12.77 H Avg. Pass | 26/0 RU | Harmonic
802.11ax HE20 | 52 5129.74 46.29 54.00 -7.71 \% Avg. Pass | 52/37 RU | Band Edge

2 802.11ax HE20 | 52 7013.00 55.76 68.20 -12.44 \% Peak = Pass | 52/37 RU | Harmonic
802.11ax HE20 | 52 5116.22 46.21 54.00 -7.79 H Avg. Pass 106//53 RU Band Edge

2 802.11ax HE20 = 52 | 7013.00 56.09 68.20 -12.11 H Peak = Pass 106//53 RU Harmonic
802.11ax HE20 | 60 | 5380.64 46.08 54.00 -7.92 H Avg. Pass | 26/4 RU K Band Edge

2 802.11ax HE20 = 60 | 15900.00 40.96 54.00 -13.04 H Avg. Pass @ 26/4RU | Harmonic
802.11ax HE20 | 60 5124.20 46.22 54.00 -7.78 \% Avg. Pass | 52/38 RU | Band Edge

2° 802.11ax HE20 | 60 @ 7066.00 54.39 68.20 -13.81 V | Peak = Pass | 52/38 RU Harmonic
802.11ax HE20 | 60 5124.50 46.04 54.00 -7.96 \% Avg. Pass 106/53 RU | Band Edge

2! 802.11ax HE20 | 60 @ 7066.00 55.67 68.20 -12.53 V | Peak = Pass 106/53 RU Harmonic
802.11ax HE20 | 64 5361.30 46.16 54.00 -7.84 H Avg. Pass = 26/8 RU | Band Edge

2 802.11ax HE20 = 64 | 15960.00 40.70 54.00 -13.30 \Y Avg. Pass | 26/8 RU | Harmonic
802.11ax HE20 | 64 5407.22 46.06 54.00 -7.94 H Avg. Pass | 52/40 RU | Band Edge

2 802.11ax HE20 = 64 | 15960.00 39.21 54.00 -14.79 H Avg. Pass | 52/40 RU = Harmonic
802.11ax HE20 | 64 5402.74 45.75 54.00 -8.25 H Avg. Pass 106/54 RU Band Edge

%0 802.11ax HE20 = 64 | 7093.00 55.77 68.20 -12.43 V | Peak Pass 106/54 RU Harmonic
802.11a 100 5425.00 46.46 54.00 -7.54 H Avg. Pass - Band Edge

3 802.11a 100 | 7333.00 52.06 54.00 -1.94 H Avg. = Pass - Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 116 = 5360.58 45.77 54.00 -8.23 \% Avg. Pass - Band Edge
% 802.11a 116 | 7440.00 50.71 54.00 -3.29 H Avg. Pass - Harmonic
802.11a 140 | 5738.55 56.91 68.20 -11.29 \% Peak @ Pass - Band Edge
% 802.11a 140 | 7600.00 46.58 54.00 -7.42 H Avg. Pass - Harmonic
802.11ax HE20 | 100 @ 5400.85 46.37 54.00 -7.63 \% Avg. Pass FullRU | Band Edge
4 802.11ax HE20 | 100 @ 7333.00 52.24 54.00 -1.76 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 116  5391.40 45.92 54.00 -8.08 \% Avg. Pass Full RU | Band Edge
% 802.11ax HE20 | 116 @ 7440.00 52.49 54.00 -1.51 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 140 5725.16 65.36 68.20 -2.84 H Peak = Pass Full RU | Band Edge
% 802.11ax HE20 | 140 @ 7600.00 49.99 54.00 -4.01 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 100 @ 5411.05 45.69 54.00 -8.31 H Avg. Pass = 26/0 RU | Band Edge
37 802.11ax HE20 | 100 @ 7333.00 51.65 54.00 -2.35 H Avg. Pass | 26/0 RU | Harmonic
802.11ax HE20 | 100 @ 5404.45 45.83 54.00 -8.17 H Avg. Pass | 52/37 RU | Band Edge
% 802.11ax HE20 | 100 = 7333.00 50.62 54.00 -3.38 H Avg. = Pass | 52/37 RU @ Harmonic
802.11ax HE20 | 100 @ 5373.25 45.71 54.00 -8.29 H Avg. Pass 106//53 RU Band Edge
% 802.11ax HE20 | 100 @ 7333.00 52.06 54.00 -1.94 \Y Avg. Pass 106//53 RU Harmonic
802.11ax HE20 | 116 | 5388.64 45.72 54.00 -8.28 \% Avg. Pass = 26/4 RU | Band Edge
0 802.11ax HE20 | 116 @ 7440.00 52.16 54.00 -1.84 H Avg. Pass | 26/4 RU | Harmonic
802.11ax HE20 | 116  5401.98 45.76 54.00 -8.24 H Avg. Pass | 52/38 RU | Band Edge
41 802.11ax HE20 | 116 @ 7440.00 50.52 54.00 -3.48 H Avg. Pass | 52/38 RU | Harmonic
802.11ax HE20 | 116 | 5404.74 45.72 54.00 -8.28 \% Avg. Pass 106/53 RU | Band Edge
2 802.11ax HE20 | 116 = 7440.00 50.95 54.00 -3.05 H Avg. Pass 106/53 RU Harmonic
802.11ax HE20 = 140 | 5732.96 62.80 68.20 -5.40 H Peak @ Pass @ 26/8 RU | Band Edge
e 802.11ax HE20 | 140 @ 7600.00 49.80 54.00 -4.20 H Avg. Pass = 26/8 RU | Harmonic
802.11ax HE20 | 140 5726.46 65.18 68.20 -3.02 H Peak = Pass  52/40 RU | Band Edge
44 802.11ax HE20 | 140 @ 7600.00 49.55 54.00 -4.45 H Avg. Pass | 52/40 RU | Harmonic
802.11ax HE20 | 140 5741.67 56.42 68.20 -11.78 H Peak = Pass 106/54 RU Band Edge
® 802.11ax HE20 = 140 | 7600.00 49.71 54.00 -4.29 H Avg. Pass 106/54 RU Harmonic
46 SHF 100 | 38474.00 50.46 68.20 -17.74 H Peak @ Pass - SHF
47 LF 100 904.94 38.86 46.00 -7.14 H Peak @ Pass - LF
802.11a 36  5149.58 46.80 54.00 -7.20 H Avg.  Pass - Band Edge
o 802.11a 36 | 15540.00 41.26 54.00 -12.74 H Avg. = Pass - Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 44 5143.00 46.95 54.00 -7.05 \% Avg. Pass - Band Edge

o 802.11a 44 | 15660.00 40.71 54.00 -13.29 H Avg. Pass - Harmonic
802.11a 48 5147.36 46.79 54.00 -7.21 \% Avg. Pass - Band Edge

o 802.11a 48 | 15720.00 39.29 54.00 -14.71 H Avg. Pass - Harmonic
802.11ax HE20 | 36 5149.94 48.76 54.00 -5.24 H Avg. Pass FullRU | Band Edge

%8 802.11ax HE20 | 36 | 15540.00 39.90 54.00 -14.10 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 44 5400.00 46.55 54.00 -7.45 \% Avg. Pass Full RU | Band Edge

o 802.11ax HE20 | 44 | 15660.00 39.73 54.00 -14.27 \% Avg. Pass Full RU Harmonic
802.11ax HE20 | 48 5133.68 46.49 54.00 -7.51 \% Avg. Pass Full RU | Band Edge

7 802.11ax HE20 | 48 | 15720.00 40.42 54.00 -13.58 \% Avg. Pass Full RU Harmonic
802.11ax HE20 @ 36 | 5091.26 45.90 54.00 -8.10 H Avg. Pass | 26/0 RU K Band Edge

" 802.11ax HE20 | 36 | 15540.00 40.47 54.00 -13.53 H Avg. Pass 26/0 RU | Harmonic
802.11ax HE20 = 36 = 5093.60 46.09 54.00 -7.91 H Avg. = Pass  52/37 RU Band Edge

& 802.11ax HE20 | 36 | 15540.00 40.26 54.00 -13.74 H Avg. Pass | 52/37 RU | Harmonic
802.11ax HE20 @ 36 | 5147.60 46.04 54.00 -7.96 H Avg. Pass 106//53 RU Band Edge

& 802.11ax HE20 & 36 @ 15540.00 40.72 54.00 -13.28 \Y Avg. Pass 106//53 RU Harmonic
802.11ax HE20 | 44 5140.80 46.09 54.00 -7.91 H Avg. Pass 26/4 RU | Band Edge

“ 802.11ax HE20 | 44 | 15660.00 40.58 54.00 -13.42 \% Avg. Pass 26/4 RU | Harmonic
802.11ax HE20 | 44 5146.08 45.85 54.00 -8.15 H Avg. Pass | 52/38 RU | Band Edge

& 802.11ax HE20 | 44 | 15660.00 39.22 54.00 -14.78 \% Avg. Pass | 52/38 RU | Harmonic
802.11ax HE20 | 44 5140.36 45.99 54.00 -8.01 H Avg. Pass 106/53 RU | Band Edge

e 802.11ax HE20 &= 44 @ 15660.00 39.08 54.00 -14.92 \Y Avg. Pass 106/53 RU Harmonic
802.11ax HE20 = 48 | 5140.40 45.95 54.00 -8.05 H Avg. Pass | 26/8 RU K Band Edge

" 802.11ax HE20 | 48 | 15720.00 39.26 54.00 -14.74 \% Avg. Pass 26/8 RU | Harmonic
802.11ax HE20 | 48 5111.36 46.01 54.00 -7.99 H Avg. Pass | 52/40 RU | Band Edge

® 802.11ax HE20 | 48 | 15720.00 39.43 54.00 -14.57 H Avg. Pass | 52/40 RU | Harmonic
802.11ax HE20 | 48 5127.92 46.15 54.00 -7.85 H Avg. Pass 106/54 RU Band Edge

” 802.11ax HE20 & 48 | 15720.00 40.45 54.00 -13.55 H Avg. Pass 106/54 RU Harmonic
802.11a 52 | 5139.36 46.85 54.00 -7.15 H Avg.  Pass - Band Edge

%0 802.11a 52 = 7013.00 56.37 68.20 -11.83 \% Peak = Pass - Harmonic
802.11a 60 5139.50 46.51 54.00 -7.49 H Avg.  Pass - Band Edge

o 802.11a 60 @ 7066.00 56.06 68.20 -12.14 \% Peak = Pass - Harmonic
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 64 5401.20 46.09 54.00 -7.91 H Avg. Pass - Band Edge

% 802.11a 64 7093.00 55.34 68.20 -12.86 \% Peak = Pass - Harmonic
802.11ax HE20 | 52 5095.16 46.45 54.00 -7.55 \% Avg. Pass FullRU | Band Edge

8 802.11ax HE20 | 52 7013.00 55.37 68.20 -12.83 \% Peak @ Pass Full RU Harmonic
802.11ax HE20 | 60 5132.00 46.52 54.00 -7.48 \% Avg. Pass FullRU | Band Edge

i 802.11ax HE20 | 60 7066.00 55.63 68.20 -12.57 \% Peak @ Pass Full RU Harmonic
802.11ax HE20 | 64 5350.10 47.84 54.00 -6.16 H Avg. Pass Full RU | Band Edge

% 802.11ax HE20 = 64 | 7093.00 55.00 68.20 -13.20 \% Peak = Pass Full RU Harmonic
802.11ax HE20 = 52 | 5080.60 46.05 54.00 -7.95 H Avg. Pass | 26/0 RU Band Edge

8 802.11ax HE20 | 52 | 15780.00 40.22 54.00 -13.78 \% Avg. Pass = 26/0 RU | Harmonic
802.11ax HE20 | 52 5062.92 46.42 54.00 -7.58 H Avg. Pass | 52/37 RU | Band Edge

o 802.11ax HE20 = 52 | 7013.00 54.62 68.20 -13.58 H Peak = Pass | 52/37 RU Harmonic
802.11ax HE20 | 52 5141.96 46.13 54.00 -7.87 \% Avg. Pass 106//53 RU Band Edge

%8 802.11ax HE20 = 52 | 7013.00 54.83 68.20 -13.37 H Peak = Pass 106//53 RU Harmonic
802.11ax HE20 | 60 5380.64 46.25 54.00 -7.75 H Avg. Pass = 26/4 RU | Band Edge

% 802.11ax HE20 A= 60 | 15900.00 39.83 54.00 -14.17 H Avg. Pass | 26/4RU | Harmonic
802.11ax HE20 | 60 5143.40 46.41 54.00 -7.59 \% Avg. Pass | 52/38 RU | Band Edge

%0 802.11ax HE20 = 60 | 15900.00 39.73 54.00 -14.27 H Avg. Pass  52/38 RU = Harmonic
802.11ax HE20 = 60 | 5126.00 46.18 54.00 -7.82 H Avg. Pass 106/53 RU Band Edge

o 802.11ax HE20 | 60 @ 7066.00 53.92 68.20 -14.28 H  Peak @ Pass 106/53 RU Harmonic
802.11ax HE20 | 64 5362.28 46.36 54.00 -7.64 H Avg. Pass = 26/8 RU | Band Edge

% 802.11ax HE20 = 64 | 15960.00 39.45 54.00 -14.55 H Avg. Pass | 26/8 RU | Harmonic
802.11ax HE20 | 64 5402.60 46.23 54.00 -71.77 \% Avg. Pass | 52/40 RU | Band Edge

> 802.11ax HE20 | 64 = 7093.00 55.80 68.20 -12.40 V | Peak = Pass | 52/40 RU Harmonic
802.11ax HE20 | 64 5406.24 45.72 54.00 -8.28 H Avg. Pass 106/54 RU Band Edge

> 802.11ax HE20 = 64 | 15960.00 39.01 54.00 -14.99 H Avg. Pass 106/54 RU Harmonic
802.11a 100 | 5397.25 46.21 54.00 -7.79 \% Avg. Pass - Band Edge

% 802.11a 100 | 7333.00 50.75 54.00 -3.25 \% Avg. = Pass - Harmonic
802.11a 116 | 5426.59 46.41 54.00 -7.59 H Avg.  Pass - Band Edge

% 802.11a 116 | 7440.00 49.83 54.00 -4.17 H Avg. Pass - Harmonic
802.11a 140 | 5738.09 57.30 68.20 -10.90 H Peak @ Pass - Band Edge

¥ 802.11a 140 | 7600.00 49.26 54.00 -4.74 H Avg. Pass - Harmonic
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE20 | 100 @ 5404.30 46.74 54.00 -7.26 H Avg. Pass FullRU | Band Edge
% 802.11ax HE20 | 100 @ 7333.00 52.84 54.00 -1.16 \% Avg. Pass Full RU Harmonic
802.11ax HE20 | 116  5417.16 46.46 54.00 -7.54 H Avg. Pass FullRU | Band Edge
% 802.11ax HE20 | 116 @ 7440.00 52.80 54.00 -1.20 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 140 5727.56 60.97 68.20 -7.23 H Peak @ Pass FullRU | Band Edge
100 802.11ax HE20 | 140 @ 7600.00 49.76 54.00 -4.24 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 100 @ 5401.15 45.98 54.00 -8.02 \% Avg. Pass = 26/0 RU | Band Edge
1ot 802.11ax HE20 = 100 | 7333.00 52.49 54.00 -1.51 \% Avg. Pass = 26/0 RU | Harmonic
802.11ax HE20 = 100 | 5404.45 45.95 54.00 -8.05 H Avg. Pass | 52/37 RU Band Edge
102 802.11ax HE20 = 100 | 7333.00 52.99 54.00 -1.01 \% Avg. Pass | 52/37 RU | Harmonic
802.11ax HE20 | 100 @ 5410.75 46.16 54.00 -7.84 H Avg. Pass 106//53 RU Band Edge
108 802.11ax HE20 | 100 @ 7333.00 52.57 54.00 -1.43 \Y Avg. Pass 106//53 RU Harmonic
802.11ax HE20 | 116  5403.13 46.13 54.00 -7.87 H Avg. Pass = 26/4 RU | Band Edge
1o 802.11ax HE20 | 116 @ 7440.00 52.34 54.00 -1.66 H Avg. Pass = 26/4 RU | Harmonic
802.11ax HE20 | 116  5376.91 46.08 54.00 -7.92 \% Avg. Pass | 52/38 RU | Band Edge
105 802.11ax HE20 | 116 @ 7440.00 52.06 54.00 -1.94 H Avg. Pass | 52/38 RU | Harmonic
802.11ax HE20 | 116  5447.29 46.23 54.00 -1.77 \% Avg. Pass 106/53 RU | Band Edge
106 802.11ax HE20 | 116 @ 7440.00 53.42 54.00 -0.58 \% Avg. Pass 106/53 RU | Harmonic
802.11ax HE20 | 140 5741.02 58.98 68.20 -9.22 H Peak = Pass @ 26/8 RU | Band Edge
17 802.11ax HE20 | 140 @ 7600.00 49.92 54.00 -4.08 H Avg. Pass = 26/8 RU | Harmonic
802.11ax HE20 | 140 5726.52 63.91 68.20 -4.29 H Peak = Pass  52/40 RU | Band Edge
108 802.11ax HE20 = 140 | 7600.00 49.98 54.00 -4.02 H Avg. Pass | 52/40 RU | Harmonic
802.11ax HE20 | 140 5725.29 57.73 68.20 -10.47 H Peak = Pass 106/54 RU Band Edge
109 802.11ax HE20 | 140  7600.00 50.50 54.00 -3.50 H Avg. = Pass |106/54 RU Harmonic
110 SHF 116 38530.00 50.87 68.20 -17.33 H  Peak Pass - SHF
111 LF 116 667.29 38.70 46.00 -7.30 \% Peak = Pass - LF
802.11n HT20 36 5149.76 47.72 54.00 -6.28 H Avg. Pass Full RU | Band Edge
128 802.11n HT20 36 | 15540.00 40.10 54.00 -13.90 H Avg. = Pass Full RU Harmonic
802.11n HT20 44 5133.32 45.80 54.00 -8.20 \% Avg. Pass Full RU | Band Edge
150 802.11n HT20 | 44 @ 15660.00 40.08 54.00 -13.92 H Avg. = Pass Full RU Harmonic
802.11n HT20 48 5143.52 45.66 54.00 -8.34 \% Avg. Pass Full RU | Band Edge
5 802.11n HT20 = 48 @ 15720.00 40.23 54.00 -13.77 H Avg. = Pass Full RU Harmonic
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11n HT20 52 5143.00 45.84 54.00 -8.16 H Avg. Pass FullRU | Band Edge
132 802.11n HT20 52 7013.00 55.35 68.20 -12.85 \% Peak @ Pass Full RU Harmonic
802.11n HT20 60 5135.60 45.98 54.00 -8.02 H Avg. Pass FullRU | Band Edge
13 802.11n HT20 60 | 15900.00 39.53 54.00 -14.47 H Avg. Pass Full RU Harmonic
802.11n HT20 64 5350.94 46.14 54.00 -7.86 H Avg. Pass FullRU | Band Edge
4 802.11n HT20 64 7093.00 53.36 68.20 -14.84 \% Peak @ Pass Full RU Harmonic
802.11n HT20 | 100 | 5417.80 45.57 54.00 -8.43 H Avg. Pass Full RU | Band Edge
135 802.11n HT20 | 100 | 7333.00 53.09 54.00 -0.91 \% Avg. = Pass Full RU Harmonic
802.11n HT20 | 116 | 5398.99 45.59 54.00 -8.41 H Avg. Pass Full RU | Band Edge
136 802.11n HT20 | 116 | 7440.00 51.47 54.00 -2.53 H Avg. Pass Full RU Harmonic
802.11n HT20 | 140 @ 5725.22 57.15 68.20 -11.05 H Peak = Pass Full RU | Band Edge
17 802.11n HT20 | 140 | 7600.00 48.30 54.00 -5.70 H Avg. Pass Full RU Harmonic
802.11n HT20 36 5149.94 46.83 54.00 -7.17 H Avg. Pass Full RU | Band Edge
o 802.11n HT20 36 | 15540.00 41.50 54.00 -12.50 \% Peak = Pass Full RU Harmonic
802.11n HT20 44 5137.50 46.08 54.00 -7.92 H Avg. Pass Full RU | Band Edge
12 802.11n HT20 44 | 15660.00 41.42 54.00 -12.58 \% Avg. Pass Full RU Harmonic
802.11n HT20 48 5143.76 46.03 54.00 -7.97 H Avg. Pass FullRU | Band Edge
e 802.11n HT20 48 | 15720.00 42.12 54.00 -11.88 \% Avg. Pass Full RU Harmonic
802.11n HT20 52 5132.08 45.90 54.00 -8.10 \% Avg. Pass FullRU | Band Edge
td 802.11n HT20 52 7013.00 56.04 68.20 -12.16 H Peak = Pass Full RU Harmonic
802.11n HT20 60 5138.60 46.06 54.00 -7.94 H Avg. Pass FullRU | Band Edge
e 802.11n HT20 60 | 15900.00 41.78 54.00 -12.22 \% Avg. Pass Full RU Harmonic
802.11n HT20 64 5385.94 45.72 54.00 -8.28 \% Avg. Pass FullRU | Band Edge
e 802.11n HT20 64 | 15960.00 41.36 54.00 -12.64 H Avg. Pass Full RU Harmonic
802.11n HT20 | 100 | 5433.10 45.70 54.00 -8.30 H Avg. Pass Full RU | Band Edge
d 802.11n HT20 | 100 | 7333.00 52.65 54.00 -1.35 \% Avg. Pass Full RU Harmonic
802.11n HT20 | 116 | 5406.81 45.69 54.00 -8.31 H Avg. Pass Full RU | Band Edge
18 802.11n HT20 | 116 | 7440.00 51.69 54.00 -2.31 H Avg. = Pass Full RU Harmonic
802.11n HT20 | 140 @ 5748.62 57.54 68.20 -10.66 H Peak = Pass Full RU | Band Edge
e 802.11n HT20 | 140 | 7600.00 49.54 54.00 -4.46 H Avg. = Pass Full RU Harmonic
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ssamanas. FCC RADIO TEST REPORT Report No. : FR491243C

Pol. Horizontal Fundamental
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ 1 i
1 — — 1 ; 1
12 i /M 12 1
|
0 ‘ / L 2 PEAKIUNDY
| 1
7. APV PSR NUSPON TS| WU PN el M'/ ‘ WW
. ‘ ‘ : M |
|
Peak ! | ‘ |
11 11
| |
|
503, 5072 5108, 5144, 5180 1 20, 3400, 4600. 5800, 7000
Frequency (WH2) Frequency (WH2)
Site & O3CHI2-HY Site @ O3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-246711 HORTZONTAL Condition: PEAK(UNIT) 3 91200-02114-248711 HORTZONTAL
+ RBW:1000, 000kHz VBH: 300, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 300, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdWndBwe B G b B B B deg WodWe die G W G B B B dg
1 5149.04 56.05 74.00 -17.95 44.98 33.40 10.72 33.05 .00 126 115 PEAK 1 5180.00 98.56 ------ ------ 87.49 33.34 10.79 33.06 0.0 126 115 PEK
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ 1 i
1 | | o 1 {
T ‘ ]
12 i [/ 12
|
00 1 00
| ) AVG_54
I N [
% ] . .
Avg ‘ w ‘ ‘
1l ‘ 11 ‘ ‘
5036, 5072 5108, 5144, 5180 1 200, 3400, 4500, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-240711 HORTZONTAL Condition: AVG_54 3u 91200-82114-246711 HORIZONTAL
+ RBH:1000.000kHz VBi: 1. 100Ktz SWT:Auto + RBW:1000, 000kHz VBi: 1.100ktiz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedNe B W B B B B a dg WodWe de B W G B B B« dg
1 5149.58 47.32 54.00 -6.68 36.25 33.40 10.72 33.05 0.00 126 115 AVERAGE 1 5180.00 92.12 ------ --oeee 8105 33.34 10.79 33.06 0.08 126 115 AVERAGE
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Report No. : FR491243C

Pol. Vertical Fundamental
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ 1 ‘ i
1 — - 1 1
T ‘ |
o, | /’" o,
|
‘ wy’ () i | S 1 I o O | U | L1 PEAKIUNDY
S O X o RSP S—s
‘ M
; i ; |
Peak ‘ ‘ ‘ |
1l 1l ; 1
|1 |
|
5036, 5072 5108, 5144, 5180 1 200, 4500, 5800, 7000
Frequency (WHz) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-248711 VERTICAL Condition: PEAK(UNTT) 3 91200-02114-248711 VERTICAL
+ RBW:1000.000kHz VBH: 300, 008kHz SWT:Auto + REW: 1000, 000kHz VBi: 3000, 008kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi B/ B/e & B /s B B B deg Wi B/ Bije 8 B dbfn B B B deg
1 5100.98 54.94 74.00 -19.06 44.16 33.20 10.61 33.03 .00 326 93 PEAK 1 5180.00 95.12 ---vee weeeee 84.05 33.34 10.79 33.06 0.08 326 93 PEK
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 i A \
1 — - 1 1
| |
12 i 12
|
|
|
Ly i L \
| ) m.!
T ! I
& | | - [ |
| \
Avg ‘ | ‘ \
11, ‘ 1l ‘
| |
5036, 5072 5108, 5144, 5180 1 20, 4500, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site & O3CHI2-HY Site @ O3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-246711 VERTICAL Condition: AVG_54 3u 91200-82114-244711 VERTICAL
+ RB:1000. 008kHz VBi:1,108kHz SWT:Auto + RBI:1000. 000kHz VBi:1,100kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedwje B G dn b B B deg Wi B Bi/e 8 B dbfn B B B deg
1 5148.68 46.76 54.00 -7.24 35.70 33.39 10.72 33.85 0.0 326 93 AVERAGE 1 5180.00 88.69 ----e -neeee 77.62 33.34 10.79 33.06 0.08 326 93 AVERAGE
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Pol. Horizontal Vertical
quglevelBvm) qaglevel(GBum)
|
' | ' |
1 [ 1
L1} ‘ o ‘
e B ——nn L W e B ——nn L W
e P
kLY ‘ 15
Peak | ‘ ‘ |
1 1 ‘
Avg ‘ 1 ‘ ‘ :
9200. 11400, 13600, 15800, 18000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site @ O3CHL2-HY Site @ O3CHL2-HY
Condition: PEAK(UNII) 3 91260-82114-240711 HORTZONTAL Condition: PEAK(UNIT) 3 91260-82114-240711 VERTICAL
Liit Read At Cable Preasp Aux APos Tos Liit Read Mt Cable Preamp Aux APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
W daV/n BV/n OB G o/ dB 8 OB cn  deg W dBaV/n BV/n OB G /e dB B B cn  deg
1 1036000 49.19 68.20 -19.01 60.65 38.72 17.20 67.63 .25 -- - Pesk 1 10360.00 48.88 68.20-19.32 60.34 3872 1720 6.63 825 -- - Pesk
2 15540.00 50.11 7400 -23.89 S6.78 38.32 219 67.27 0.3 105 172 Peak 2 15540.00 49.51 74.00 -24.49 56.18 38.32 2199 67.27 @.38 152 205 Peak
3 15540.00 40.35 54.00 -13.65 47.02 38.32 2199 61.27 .38 105 172 Average 3 1554000 39.87 54.00 -14.13 4654 38.32 2199 6.7 038 152 205 Average
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Report No. : FR491243C

Pol. Horizontal Vertical
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — u
14.47G g ; g
‘ G 5 WG 54
~14.5G | | | |
Avg %0l ‘ 0
l .
1400 145, 117} 14488, 14, 1450 14410 145, 1) 14488, 144, 1450
Frequency (W) Frequency (MHe)
Site : GCHL2-HY Site  GCHI2HY
Condition: AVG 54 3n SL2A0-42114- 240701 HRTZONTAL Condition: AVG 54 3n SL260-2114- T VERTICAL
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — u
17.7G g ; g
‘ G 5 WG 54
~18G | i : |
Avg o " I
fl | fl
\
i 11760, 11800, 17880, 17540, 16000 { 11760, 11820, 17880, 17540, 16000
Frequency (M) Frequency (MHe)
Site : GCHL2-HY Site  GCHI2-HY
Condition: AVG 54 3n SL2A0-42114- 240701 HRTZONTAL Condition: AVG 54 3n SL260-2114- 2T VERTICAL
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Report No. : FR491243C

MizdSw/mdBuV/ dB BV dB/m B B B m deg
1 5093.50 46.08 54.00 -7.92 35.31 33.20 10.60 33.03 0.00 100 62 AVERAGE

Pol. Horizontal Fundamental
o Level (dBuVim) Ll (6BuVim)
1 T 1
|
11&
‘ \
1 ‘ }
" ‘ I /r
:j ! j
Sebel Daddha A " . " b 1 A
et it et b
PTe |
|
Peak ‘ |
11
|
|
504, 5088. 5132 5176 5220
Frequency (MH)
Site & O3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 HORTZONTAL Condition: PEAK(UNII) 3a 91200-82114-24711 HORTZONTAL
+ RBW:1000, 000kHz VBi: 3000, 008kiHz SWT:Auto + REW:1000.000kHz VBi: 300, 008kiHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die B W e B B B @ dg WodWe dNe B W e B B B @ dg
1 505164 54.54 74.00 -19.46 43.86 33.20 10.50 33.02 0.00 100 62 PEAK 1 520,00 99.62 ----ee weeeee 88.48 33.25 10.97 33.08 0.0 100 62 PEA
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 ‘ i L \
L i 1 |
‘ !
i, ‘ : [’ 14
0 ‘ 04
| ) | AVG_54)
= ! ! - [ p—=t
%, 1 15, ,——-"‘_/—/ 1
Avg ‘ | ‘
11 ‘ 1 1
| |
504, 5088. 5132 5176, 5220 1 0. 5800, 7000
Frequency (WHa) Frequency (M)
Site & @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-02114-240711 HORIZONTAL Condition: AVG_54 3a 91200-82114-246711 HORTZONTAL
+ RBW:1000,000kHz VBH: 1.100ktz SWT:Auto + RBW:1000,000kHz VBH: 1.100ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Miz dBW/ndBu/e d8 dBw dB/m 0B B B cm
1 520.00 93.02 ----e -oeeee 8198 33.26 10.93 33.07 0.0 100 62 AVERAGE
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Report No. : FR491243C

Pol. Horizontal Fundamental
gLl (BuVim)
! \
11&
‘ |
\
1 ‘ !
14 M ‘
\ ‘ | PEAK BE 74
0 \\ ‘
A ‘ 1
M Lia e e e it i i,
PTe |
|
Peak ‘ ‘ Blank
1 ‘
N
5268, 5316, 5364, 5412 5450
Frequency (MHz)
Site ¢ O3CHL2-HY
Condition: PEAK_BE 74 3 91200-82114-240711 HORTZONTAL
+ RBI:1000. 000kHz VBH: 3000.000ktz SWT:Auto
Lisit Read At Cable Preasp  Aw APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi Ba /e B B @ B B B o deg
1SH6.00 S3.97 74.00 2003 4223 RS LR B.A3 0.0 100 62 PEK
gLl (BuVim)
! \
11&
‘ |
\
1 ‘ !
14 \\ ‘ ;
0y i
\ ‘ | G BE 54
N | 1
- |
Avg ‘ | Blank
1 ‘
N
5268, 5316, 5412 5450
Frequency (WHz)
Site ¢ O3CHL2-HY
Condition: AVG_BE_54 3n 91260-82114-246711 HORIZONTAL
+ REH: 1000, 000KHz VBi:1. 100kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi dWa /e B B @ B B B o deg
1 SI6.88 45.93 54.00 -B.07 .11 B0 1194 313 0.0 100 62 AVERKGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E1-17 of 567




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Vertical Fundamental
o Level (dBuVim) Ll (6BuVim)
' ‘ : |
i ; - ;
‘ - |
e N \ 1
12 ‘ i 12
00
, | Wi
L T AT N i e
|
% ‘ :
Peak ‘ ‘
11 T
||
5044, 5088, 5132 5176,
Frequency (MHz) Frequency (WH2)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-246711 VERTICAL Condition: PEAK(UNIT) 3 91200-02114-248711 VERTICAL
+ RBW:1000, 000kHz VBH: 3000, 008kiHz SWT:Auto + REW:1000.000kHz VBi: 3000, 008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidWndBw/e B G b B B B deg WodWedNe B W B B B B @ dg
1 504422 5479 74.00 -19.21 44.10 33.22 10.49 33.02 0.00 308 93 PEAK 1 520,00 96.48 ------ --eee- 85.36 33.26 10.93 33.07 0.08 300 93 PEK
o Level (dBuVim) Ll (6BuVim)
' ‘ : |
i ; - ;
L ‘ - 1 |
| 1
12 ‘ i 12
00 1 ) 00 ‘
‘ | AV 54
= i — B ] ,_,-ﬂ
*® ‘ | % r’___,...—-—-/ |
|
Avg N N
1. 1 11 1
| I
5044, 5088, 5132 5176, 1 200, 4600. 5800, 7000
Frequency (WH2) Frequency (WH2)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-240711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RBW:1000, 000kHz VBH: 1. 100Ktz SWT:Auto + RBW:1000. 000kHz VBi: 1. 100Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die B W e B B B @ dg WodWe e B W B B B B« dg
1 5135.52 46.09 54.00 -7.91 35.11 33.34 10.69 33.05 0.00 300 93 AVERAGE 1 520,60 91.02 ----ev weeeee 79.99 33.26 10.93 33.07 0.00 300 93 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1- 18 of 567




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Vertical Fundamental
gLl (BuVim)
' \
11&
\ |
|
f i
[} ™ ‘ ;
\ ‘ PEAK_BE 74
" i
\“\ [ | 1
WD WA it X
|
% |
Peak ‘ \ Blank
1.
‘ \
5268, 5316, 5364, 512, 5460
Frequency (MH)
Site : G3CHL2-HY
Condition: PEAK_BE 74 3u 91200-92114-240711 VERTICAL
+ RBW:1000.000kHz VBW:3000.006kHz SHT:Auto
Linit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W dW/e B/ & G dB/n B B B deg
1 SHL9 5356 7400 -20.44 4175 300 1195 B4 0.00 00 93 PEN
gLl (BuVim)
' \
11&
\ |
|
f i
] T
\ \
i
k | G BE 54
\_ | | 1
,‘ |
Avg Blank
1 ‘
|
5268, 5316, 5364, 542, 5460
Frequency (MHz)
Site @ Q3CHL2-HY
Condition: AVG_BE 54 3u 91280-82114-249711 VERTICAL
 RBH:1009.000kHz VBi:1,100kHz SHT:Auto
Linit Read At Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W dW/e B/ & G dB/n B B B deg
1 59880 45.890 5400 811 .08 3.00 1195 B4 0.00 300 93 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E1-19 of 567




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
CCICL) CCICIL)
|
1 i 1
1 ‘ | 1 ‘
[ o
[_I‘_‘I‘—!_,F‘l'] etk N ] [_L‘[\—l‘—' M fﬁ_‘n ] o e
:J_ | :]_ t ,.,WLW'WJ
P} FOPTE —
e by o ravent]
15 ‘ 15
Peak \ ’
i | 1
Avg \ |
920, 140, 13600 9200, 140, 13600, 15800,
Frequency (Mhz) Frequency (Mhz)
Site + B3CH12-HY Site & B3(HI2-HY

Condition: PEAK(UNII) 3n 91200-82114-248711 HORTZONTAL

Linit Read  Ant Cable Preamp Aux Aos

Freq Level Line Margin Level Factor Loss Factor Factor

Miz B/ dBuV/m d8 BV dB/n 0B dB B
1 1044000 48.40 68.20 -19.80 59.77 38.72 17.18 67.52 0.5
2 15660.00 49.53 74.00 -24.47 56.39 38.10 22.00 67.34 0.3
3 15660.00 39.72 54.00 -14.28 46.58 38.10 22.00 67.34 0.38

Condition: PEAK(INIT) 3n 91200-82114-248711 VERTICAL

Lisit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor

MizdBuV/mdBuV/m 08 B dB/n 0B 0B 0B cm deg

1 1044000 49.12 68.20 -19.08 60.49 38.72 17.18 6752 0.5 -~ -~ Peak
2 15660.00 50.30 74.00 -23.70 57.16 38.10 22.00 67.34 .38 150 205 Peak
3 15660.00 40.38 54.00 -13.62 47.24 38.10 22.00 67.34 .38 150 205 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1 - 20 of 567




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — u
14.47G g ; g
‘ G 5 WG 54
~14.5G | | : | |
Avg W | 0 J .
fl | fl
\
14410 145, 117} 14488, 11y, 1450 14410 145, 117} 14488, 14, 14500
Frequency () Frequency (MHe)
Site : GCHL2-HY Site  GCHI2HY
Condition: AVG 54 3n SL2A0-42114- 240701 HRTZONTAL Condition: AVG 54 3n SL260-2114- T VERTICAL
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — u
17.7G g ; g
‘ G 5 WG 54
~18G | : ‘
Avg 7 - | 5 1
l : l
l
{ 11760, 11820, 17880, 17540, 16000 { 11760, 11820, 17880, 17540, 16000
Frequency (M) Frequency (MHe)
Site : GCHL2-HY Site  GCHI2HY
Condition: AVG 54 3n SL2A0-42114- 240701 HRTZONTAL Condition: AVG 54 3n SL260-2114- 20T VERTICAL
TEL: 886-3-327-0868 Page Number 1 E1- 21 of 567

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Wi dws /s &8 G G & @ B deg
1 5130.32 46.11 54.00 -7.89 35.15 33.32 10.68 33.04 0.0 108 66 AVERAGE

Pol. Horizontal Fundamental
o Level (dBuVim) Ll (6BuVim)
! 1 ! \
1«« | 1- |
- |
1 ‘ | 1 j 1
87, ‘ 1 r 87,
|
/ (i | S 1 6 N B ey W A PEAK(UND)
: Jr”r |
A l-.”l Lk " A v
& sty i W i
‘ |
N | |
Peak ‘ | ‘
11 11 i
| |
5048 5096. 514, 5192 540 1 0. 5800, 7000
Frequency (Ha) Frequency (WHa)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: PEAK BE 74 3a 91200-82114-248711 HORIZONTAL Condition: PEAK(UNLI) 3a 91200-82114-246711 HORIZONTAL
+ RBW:1000.000kHz VBH: 3000.,008kiHz SWT:Auto + REW:1000.000kHz VBi: 3000.,008kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WidndBwe B G bl b B B deg WodWe die G W G B B B @ dg
1 510536 54.75 74.00 -19.25 43.95 33.22 10.62 33.04 0.00 100 66 PEAK 1 5240.00 99.16 ------ ----ee 87.98 33.23 11.03 33.8 0.0 100 66 PEX
o Level (dBuVim) Ll (6BuVim)
! 1 ! \
1«« | 1- |
‘ \
1 ‘ 1 1
|
‘ 1
i, ‘ : [/‘ 14
|
100 700
) I AVG_54)
B 1 P ! ™™
. ‘ : - /‘-’"——0‘/‘ |
Avg ‘ \ ‘ ‘
1. 1 11 1
il |
5048, 5096. 514, 5192 540 1 0. 5600, 7000
Frequency (Ha) Frequency (WHa)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: AVG_BE_54 3n 91200-02114-240711 HORIZONTAL Condition: AVG_54 3a 91200-82114-24711 HORTZONTAL
+ RBW:1009. 000kHz VBH: 1.100ktz SWT:Auto + RBW:1000. 000kHz VBi: 1. 100Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dW/ndg/s 03 B dB/m B 0B A8 cn
1 524000 92.84 ------ ---eee 81.66 33.23 11.03 33.08 0.00 100 66 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1 - 22 of 567




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Fundamental
qgpLevel (4Buvim)
|
1”
|
1 |
s
\ PEAK_BE 74
::] \'\ \
1
- - 1
Wik Mgt it qoy ‘ ¥ G
%, |
Peak l | Blank
11 ‘ i
5284, 5328, 5372 5416, 5460
Frequency (WHz)
Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-248711 HORTZONTAL
+ RBW: 1000, 000kHz VBH: 300, 008kiHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die G W G B B B a dg
1 542678 53.32 74.00 -20.68 41.66 33.00 11.81 33.15 0.00 100 66 PEAK
1 Level (dBuvim)
|
1”
|
1 |
9. ™\
100 \ ‘
\ AVG_BE 54
| 1
kL3
Avg Blank
1. ‘
|
5284, 5416, 5460
Frequency (WH2)
Site & @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 HORTZONTAL
+ RBI:1000. 000kHz VBH:1,100kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
oW dNe B W G B B B o dg
1 5359.98 45.93 54.00 -8.07 34.24 33.08 1173 33.12 0.0 100 66 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E1- 23 of 567



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Vertical Fundamental
gL (¢Buvm) qagLevel (dBuvim)
; \
| |
122 ‘ 122
| -
{
1 ‘ i 1 i q
12 ‘ i u 12
|
/ o0 T I _‘u‘ un PEAKIUND)
|
et i | e M
ki3 ‘ 15 i
Peak ‘ ‘ |
1 | 1 1
| |
5048, 5096, 5144, 5192 540 1 200, 4500, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 VERTICAL Condition: PEAK(UNTT) 3= 91200-02114-240711 VERTICAL
+ RBW:1000. 000kHz VBH: 3000.008kHz SWT:Auto + REW:1000.000kHz VBi: 3000, 008kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedNe B W e B B B a dg WodWe dNe B W B B B B« dg
1 5103.68 55.10 74.00 -18.90 44.31 33.21 10.62 33.84 0.00 296 83 PEAK 1 5240.00 98.13 ---vee weeeee 86.92 33.22 11.07 3.8 0.08 296 83 PEN
gL (¢Buvm) qagLevel (dBuvim)
; \
| |
122 ‘ 122
‘ | \
! i 1 |
| 1
12 ‘ i [’ 12
|
00 00
J | AVG_54
1 P I NS
% | % /—"’"/./ :
Avg ‘ | ‘ ‘
1. 1 11 1
Hi N
5048, 5096, 5144, 5192 540 1 200, 4500, 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3m 91200-02114-246711 VERTICAL Condition: AVG_54 3u 91200-82114-246711 VERTICAL
+ RBW:1000.000kHz VBH: 1.100ktz SWT:Auto + RBW:1000. 000kHz VBH: 1. 100Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdndBw/e B G bl b B B deg WodWe dNe G W e B B B dg
1 513,76 45.82 54.00 -8.18 34.83 33.35 10.69 33.85 .00 296 83 AVERAGE 1 524000 91.65 ---vee weeeee 80.44 33.22 1107 33.08 0.08 296 83 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 24 of 567

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Vertical Fundamental
1 Level (dBuVim)
|
11&
|
1 |
" “
\ PEAK_BE 74
00
|
wh L
el o [ ehta G
3. |
Peak ‘ | Blank
1. i
|
5284, 5328, 5372 5416, 5460
Frequency (WH2)
Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-248711 VERTICAL
+ RBW:1000.000kHz VBH: 300, 008kHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe dNe B W B B B B a dg
1 5395.10 53.49 74.00 -20.51 41.68 33.01 1193 33.13 0.00 296 83 PEAK
1 Level (dBuVim)
|
11&
|
1 |
"r\
00 \ ‘
\ . VG _BE 54
T ‘ 1
% 1
Avg ‘ ‘ Blank
1l i
B
5284, 5328, 5372 5416, 5460
Frequency (WH2)
Site @ O3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 VERTICAL
+ RBI:1000. 000kHz VBH:1.100kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe die B W e B B B @ dg
1 54524 45.96 54.00 -8.04 34.28 33.00 11.82 33.14 0.0 296 83 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E1- 25 of 567




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
LB PLCLICEIL)
|
' | ' |
1 i 1
o ‘ o ‘
[—lurl_Fn fﬁ‘_‘ﬂ ] o FEWl,!I [_L-'Iw—l‘—' M | s P S ] o e FEM(!.,H_I
:J_ Y*MWW@J@ :]_ 2
= A R 8
15 I 15
Peak \ ‘ i
I I i
Avg ‘ ‘ ‘ ‘
9200, 11400, 1 15800, 18000 9200, 11400, 13600, 15800, 18000
Frequency (MH2) Frequency (MH2)
Site & B3CH12-HY Site & B3(HI2-HY
Condition: PEAK(UNII) 3n 91260-82114-248711 HORTZONTAL Condition: PEAK(UNII) 3n 91260-82114-240711 VERTICAL
Linit Read At Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wiz dBaV/n BV/n OB G o/ dB &8 OB @ deg W daV/e BV/e OB G do/n  dB B B @ deg
1 10480.00 47.09 63.20 -21.11 58.49 38.64 17.17 67.46 .25 -~ Peak 1 10480.00 47.75 68.20 -20.45 59.15 38.64 17.17 67.46 0.5 .-  -- Peak
2 1572080 49.54 74.00 -24.46 56.35 38.14 22.85 67.37 @.37 112 168 Peak 2 1572080 49.55 74.00 -24.45 56.36 38.14 22.85 67.37 0.37 147 203 Peak
3 1572000 39.85 54.00 -14.15 46.66 38.14 22.05 67.37 0.37 112 168 Average 3 15720.00 39.97 54.00 -14.03 46.78 38.14 22.05 67.37 0.37 147 203 Average
TEL: 886-3-327-0868 Page Number 1 E1 - 26 of 567

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — )
14.47G g * g
‘ G 5 WG 54
~14.5G | : | |
fl | fl
| |
1400 145, 117} 14488, 144, 1450 1410 145, 1148, 14488, 11y, 1450
Frequency (M) Frequency ()
Site ¢ O3(HL2-HY Site  + O3CHL2HY
Condition: AVG_54 3n 91260-82014-240711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
L) CCL)
J J
' [ ' \
104 1 ‘ 104
] — )
17.7G g ; g
‘ G 5 WG 54
186 —— |
Avg B0 | ‘ 30 |
l l
{ 11760, 11800, 17880, 17540, 16000 { 11760, 11820, 17880, 17540, 16000
Frequency (M) Frequency (MHe)
Site ¢ B3(HL2-HY Site  + O3CHL2HY
Condition: AVG_54 3n 91260-02114-24711 HORTZONTAL Condition: AVG_54 3n 91260-82114-24711 VERTICAL
TEL: 886-3-327-0868 Page Number 1 E1 - 27 of 567

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Fundamental
o Level (dBuVim) Ll (6BuVim)
L ‘ kg ‘
1«« | 1- |
| ]
1 — o L | 1
ol i th o,
|
R e e e e
| 1
bl At ._::um iy M R — ) A LW
M !
kL3 ! 15
Peak ! | ‘ ‘
1 ‘ 1 1l 1
|| |
5036. 5072, 5108. 514, 5180 1 200, 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 HORTZONTAL Condition: PEAK(UNTT) 3 91200-02114-248711 HORTZONTAL
+ RBI:1000, 000kHz VBn:3060,000kHz SWT:Auto + RBI:1000. 000kHz VBA:3000.000Ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz B Bilje 8 B db/n B B B deg W B/ B/e 8 B dbf B B B deg
1 513374 56.85 74.00 -17.15 45.89 33.33 10.68 33.05 0.00 183 116 PEAK 1 5180.00 98.43 -----v -eeeee §7.36 33.34 10.79 33.06 0.0 103 116 PEAK
o Level (dBuVim) Ll (6BuVim)
! T 1 i
1«« | 1- |
1 — — 1 ‘
T ‘ ]
ol i (" o,
|
00 1 00
| /J AVG 54
] g | .
- ‘ ! - /..a"‘""—/ :
Avg | ‘ ‘
1. | 1 i/ 1
| ||
5036. 5072, 5108. 5144, 5180 1 200, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site @ @3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-02114-246711 HORTZONTAL Condition: AVG_54 3n 91200-82114-246711 HORIZONTAL
+ RB:1000. 008kHZ VBi:1.508kHz SWT:Auto + RBI:1000. 000kHz VBi:1,500kHz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedje B o dn b B B deg Wi B Bi/e 8 B dbfn B B B deg
1 5149.76 48.54 54.00 -5.46 37.47 33.40 10.72 33.05 Q.00 103 116 AVERAGE 1 5180.00 91.76 ------ --eee- 80.69 33.34 10.79 33.06 0.08 183 116 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1 - 28 of 567




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243C

FAX: 886-3-327-0855

Pol. Vertical Fundamental
o Level (dBuVim) Ll (6BuVim)
1 T 1
|
11&
‘ |
§ - -
" | i
‘ I
|
d gl
e A Add A Sardarvl A d, " \ o ade
W by oy e
. |
|
Peak ! ‘
11 | 1
i |
5036, 5072 5108, 5144, 5180
Frequency (WH2)
Site & O3CHI2-HY Site & O3CHI2-HY
Condition: PEAK_BE_74 3a 91200-02114-240711 VERTICAL Condition: PEAK(UNTT) 3 91200-02114-240711 VERTICAL
+ RBW:1000,000kHz VBH: 300, 008kiHz SWT:Auto + RBW:1000.000kHz VBi: 3000, 006kiHz SWT:Auto
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWedNe B W e B B B a dg WodWedie B W e B B B @ dg
1 5145.80 54.91 74.00 -19.09 43.87 33.38 10.71 33.65 0.00 286 91 PEAK 1 5180.00 95.04 ----ee weeeee 83.97 33.34 10.79 3.6 0.08 286 91 PEN
gL (¢Buvm) qagLevel (dBuvim)
\ \
| |
1 i L \
1 | | o 1 {
| |
1
12 i ( 12 ‘
| |
00 1 00 i
‘ /J | G 54
| LTt ]
. - e bt
Avg ‘ ‘ ||
11 ‘ 11 1
| |
5036, 5072 5108, 5144, 5180 1 200, 4600. 5800, 7000
Frequency (WH2) Frequency (WH2)
Site @ O3CHI2-HY Site @ @3CHI2-HY
Condition: AVG_BE_54 3n 91200-82114-246711 VERTICAL Condition: AVG_54 3n 91200-82114-246711 VERTICAL
+ RBW:1000, 000kHz VBH: 150Ktz SWT:Auto + RBW:1000. 000kHz VBi: 1.500ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWe de B W G B B B @ dg WodWe dNe B W e B B B @ dg
1 5149.94 47.93 54.00 -6.07 36.86 33.40 10.72 33.05 0.00 286 91 AVERAGE 1 5180.00 89.95 ---vev wneeee 78.88 33.35 10.78 33.06 0.08 286 91 AVERAGE
TEL: 886-3-327-0868 Page Number 1 E1 - 29 of 567




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C

Pol. Horizontal Vertical
gl gl B
|
' | ' |
1 ‘ i 1 ‘
. .
e e B ——n.n L FEWW,I;I e e B ——nn | PEMM,!_I
AR T e I S X
[ ‘ ” . [ »
15 I 15
Peak | ‘ ’ i |
1 1
Avg L |
200, 11400, 1 15800, 18000 20, 11400, 13600. 15800, 18000
Frequency (MH2) Frequency (MH2)
Site ¢ O3CHL2-HY site ¢ O3(HL2-HY
Condition: PEAK(UNIT) 3n 91260-82114-249711 HORTZONTAL Condition: PEAK(UNIT) 3n 91260-82114-249711 VERTICAL
Linit Read At Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wiz dBaV/e BV/e OB G do/e  dB 8 OB @ deg W dBaV/n BV/e OB G do/n  dB 8 B @ deg
1 10360.00 47,49 68.20 -20.71 58.95 3B.72 1.0 61.63 0.5 -- Peak 1 10360.00 47.64 68.20 -20.5 59.18 .72 1.0 61.63 8.5 -~ -- Peak
2 1550.00 49.20 74,00 -24.80 55,87 38.32 2198 67.27 .38 113 180 Peak 2 1550.00 50.87 74.00-2.13 57.54 3.2 21.98 67.27 .38 151 201 Peak
3 15540.00 39.35 54.00 -14.65 46.02 38.32 2199 61.27 .38 113 160 Average 3 15540.00 40.96 54.00 -13.04 47.63 38.32 2199 61.27 .38 151 201 Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243C
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Frequency (M) Frequency (M)
Site O Site O
Condition: AV 54 30 9120-42114-48711 HRTZONAL Condition: A6 54 30 9120-G2114- 8711 VERTICAL
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1 174 180, 11840 1190, 180 1 1M 182 11840 1190, 180
Frequency (M) Frequency (M)
Site O Site O
Condition: AV 54 30 9120-42114-46711 HRTZONAL Condition: A6 54 30 9120-G2114- 8711 VERTICAL
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